5 TEREX AERIALS

Milwaukee, Wisconsin

SCISSORS
3020 G; 3020 RT

ILLUSTRATED ———
PARTS
CATALOG

FOR MACHINE
SERIAL NUMBER

Part No. 89-923505 e Rev. "0.1", dated January, 1997 e



3020 G or 3020 RT SCISSORS ILLUSTRATED PARTS CATALOG

TABLE OF CONTENTS

INTRODUCTION
PRIMARY MACHINE COMPONENT GROUPS

SECTION 1: UNDERCARRIAGE
01.61: UNDERCARRIAGE ASSEMBLY
01.94: PINCH POINT GUARDS (OPTION)
01.95: TOW BAR (OPTION)

01.98: HYDRAULIC STABILIZER (OPTION)
01.99: "A"-FRAME OUTRIGGER (OPTION)

SECTION 4: PLATFORM
04.73: PLATFORM ASSEMBLY (STANDARD OR ROLLOUT)
04.77: PLATFORM ASSEMBLY (TRAVERSING)

SECTION 5: SCISSORS
05.06: SCISSOR ARM ASSEMBLY

SECTION 7: GROUND CONTROL BOX
07.56: GROUND ELECTRICAL CONTROL BOX
07.66: ENGINE CONTROL BOX (WITH DEUTZ ENGINE)

SECTION 8: ENGINE

08.57: WISCONSIN W4-1770 ENGINE
08.60: KUBOTA D-722 ENGINE
08.61: DEUTZ F2L1011 ENGINE
08.62: DEUTZ F3L1011 ENGINE
08.63: NISSAN A 15 ENGINE

SECTION 9: PLATFORM CONTROL CONSOLE
09.59: PLATFORM CONTROL ASSEMBLY

REV. JAN.,, 1997



3020 G or 3020 RT SCISSORS ILLUSTRATED PARTS CATALOG

TABLE OF CONTENTS (CONTINUED)

SECTION 11: CYLINDERS

11.65: STEER CYLINDER

11.74: UPPER LIFT CYLINDER

11.76: LOWER LIFT CYLINDER MOUNTING (Earlier version)
11.77: UPPER LIFT CYLINDER MOUNTING (Earlier version)
11.87: LOWER LIFT CYLINDER

11.101: LIFT CYLINDER MOUNTING (Current version)

SECTION 24: HYDRAULIC TANK
24.60: HYDRAULIC TANK, 14 GAL

SECTION 27: VALVES
27.67: HYDRAULIC SUBPLATE (WITH LARGER ENGINES)
27.71: HYDRAULIC SUBPLATE (WITH 24 HP ENGINE)

SECTION 99: DECALS

99.80: DECALS
99.99: DECALS (SAMSUNG, SPECIAL)

REV. JAN., 1997



3020 G or 3020 RT SCISSORS ILLUSTRATED PARTS CATALOG

INTRODUCTION

This lllustrated Parts Catalog is designed to help you identify and order the correct replacement parts for
use on SIMON 3020 G or 3020 RT Scissors. All parts represented here are manufactured and supplied
in accordance with Simon Aerials quality standards. We recommend that you use GENUINE SIMON
AERIALS PARTS to ensure proper OPERATION and reliable PERFORMANCE.

Prices for all parts listed in this Catalog can be found in a separate Spare Parts Price List. Please contact
Simon Aerials Parts Department for the latest edition of the Spare Parts Price List.

HOW TO USE THIS CATALOG

The Cover Page indicates the specific model or models covered by this Parts Catalog.

The "Table of Contents" pages list the specific sections, pages and page titles that are relevant to this
model, and contained in this Catalog. Only those pages that refer specifically to the 3020 are included
in this Catalog.

The "Primary Machine Component Groups" page illustrates the three major assemblies, along with their
"Section" number.

The Parts Catalog is divided into "Sections", numbered from 1 through 99. Each section contains the
individual parts that make up a major component, assembly or item. The first three sections (1,4 and 5)
contain the major assemblies, or "Primary Machine Component Groups". Sections that follow contain
sub-assemblies or components of these "major" assemblies.

If a part number is followed by a plate number in the "SEE SECTION" column, refer to the plate indicated
for a further breakdown of components for that part number. ltems with indented descriptions are
components of the non-indented item directly above.

When selecting parts for a specific machine, be sure to verify the machine model number, and serial
number or date code (found on the data plate). When ordering parts, always give:

1. Model and Serial Number
2. Item Part Number and Description
3. Order Quantity

If a part number is not listed for a selected item, please provide this additional information:

4. Parts Plate number, item Number and Description of the desired item, OR
5. Part Number of the next assembly (Parent Part), if the desired item is not listed.

Some assembled items, such as hydraulic cylinders, may have been supplied by more than one source.
While the assemblies may be able to be used interchangeably, FOR SAFETY'S SAKE, do not mix
components or repair kits. Please confirm the make of the assembly on the unit before ordering or
installing replacement parts.

Left and right-hand, front and rear should be determined as though you are standing on the Platform, with
the steering wheels to the front. All dimensions are in inches unless otherwise specified.

SIMON AERIALS INC. reserves the right to change, improve, modify or expand features of its equipment.
Therefore, specifications, models or equipment are subject to change without notice, and withoutincurring
obligation to change, improve, modify or expand features of previously delivered units.

All SIMON AERIALS INC. manuals are periodically updated to reflect changes that occur in the
equipment. Please contact Simon Aerials Technical Support Department with any questions you may
have regarding your particular machine, or the availability of more recent manuals.

NEW OCT., 1996



3020 G or 3020 RT SCISSORS

ILLUSTRATED PARTS CATALOG

PLATFORM
SECTION 4

]

PRIMARY MACHINE COMPONENT GROUPS

SCISSORS
SECTION 5
)
O
- 2 1
O, © [
O
L T | o EE | ﬁ
i
] Art # AO0.00947E7
UNDERCARRIAGE
SECTION 1
DESCRIPTION PART NO.

NEW OCT., 1986



PARTS LIST
SEE
ITEM PART NO SECTION DESCRIPTION QTy.
1 CHASSIS WELDMENT, 3020 G OR 3020 RT SCISSORS 1
With Electro-Proportional Drive:
221 1410 Two-Wheel Drive, without Stabilizers (standard)

221 6650 Two-Wheel Drive, with optional "A"-Frame Outriggers
222 7020 Four-Wheel Drive, with optional "A"-Frame Outriggers
With Hydraulic Proportional Drive:

8 1D
222 7070 Four-Wheel Drive, with optional Stabilizers
220 5820 Two-Wheel Drive, with optional "A"-Frame Outriggers
222 7080 Four-Wheel Drive, with optional "A"-Frame Outriggers

222 8460 Right Hand Side 1
222 8470 Left Hand Side 1
5! 02-100301 WASHER, FLAT (0.81"1.D., 2.0" O.D.) (was 14-800140) 1

(replaces 42-800148) o 2
9| 08-100300 BUSHING, SPINDLE PIN (Upper, flanged.
1.00" 1.D., 1.25" O.D., 0.75" long) (replaces 08-100200) 2

018

12| 08-066300 CAP, GREASE FITTING (White plastic) 2
13| 07-100000 ROLL PIN (.31" x 2.0" long) 4
14| 02-100400 HUB ASSEMBLY, WHEEL (front) (5 lug) 2

18| 02-100405 CONE AND ROLLER, BEARING (Inner)
(marked "LM48548") (was 26-100913)

19| 02-100402 CUP, BEARING (Outer) (replaces 26-800141) 1
®

TITLE UNDERCARRIAGE ASS'Y, 3020 G OR RT SCISSORS (PLATE 1 OF 7)
PLATE 01.61 |SIMON AERIALSINC. oo |noO




Art # AO1.60003E 26 276 /? .
E——)

With 4 Wheel Drive option

TTLE  UNDERCARRIAGE ASS'Y, 3

SIMON AERIALS INC.  ...}J




PARTS LIST

SEE
ITEM| PARTNO |SECTION DESCRIPTION QTy.
23| 2219840 BRACKET, MOTOR MOUNTING (Right, for 4WD versions) 1
221 9850 BRACKET, MOTOR MOUNTING (Left, for 4WD versions) 1
TORQUE HUB (f 2

102-105201 GASKET 1
01-204500 MOTOR, FRONT DRIVE (for 4WD verSIons)

07-105500 WASHER, LOCK (1/2", heavy duty) 4
07-061018 WASHER, FLAT (Special SAE, 1/2" 1.D., 1-1/16" O.D.) 4
221 7240 PIN, MOTOR BRACKET RETAINING (for 4WD versi 4

38| 08-100400 BUSHING, SPINDLE PIN (Lower) 2

WHEEL AND TIRE ASSEMBLY (F

41| 02-107000 TIRE (31 x 15.5-15 "Super Terra Grip"“) (replaces
tire 02-101000, 31 x 15.5-15 "XTC" used earlier) 1

42| 07-058118 NUT, LUG (front) (1/2"-20, Grade 8) 10
43| 2219500 TIE ROD (66" [1.68 M] long) 1

46| 07-106400 NUT, JAM (3/4"-16 NF) 2
47| 07-003133 CAP SCREW, HEX HEAD (5/8"-11 x 3", Grade 5) 2
48 07-050021 NUT, LOCK (5/8"-11, Grade 5) 2

TITLE  UNDERCARRIAGE ASS'Y, 3020 G OR RT SCISSORS (PLATE 2 OF 7)

PLATE 01 61 SlMON AERIALS INC- REV. 08 JAN., 1997 :I‘(;RT




Art # AD1.61001E

TITLE  UNDERCARRIAGE ASS'Y, 3020 G OR RT SCISSORS (PLATE 2 OF 7)

SIMON AERIALS INC.

REV. 08 JAN., 1997

PART
NO.

PTE 01.61




PARTS LIST

SEE
ITEM PARTNO |SECTION DESCRIPTION QTY.
49! 04-050900 CYLINDER, STEER (2-1/2" bore, 6" stroke) 1
50| 04-050901 SEAL KIT, STEER CYLINDER 1
223 1170 "

54| 06-216400 37° TO NPT (4-6 CTX-S) (4MJ-6MP 90°)| 2
55 MOTOR, REAR DRIVE 2

57| 07-118900 CAP SCREW, HEX HEAD (1/2"-13 x 1-1/2", Nylock) 4
58 07-105500 WASHER, LOCK (1/2", heavy duty) 4

63| 06-044300 90° ELBOW, "O"-RING TO 37° (4 C50X-S) (4MJ-4MB 90°
64| 01-112900 "O"-RING (3" 1.D., 3-1/4" O.D., 1/8" dia.)

69| 02-105201 GASKET 2

72| 02-107000 TIRE (31 x 15.5-15 "Super Terra Grip") (replaces
tire 02-101000, 31 x 15.5-15 "XTC" used earlier) 1

73| 07-058118 NUT, LUG (rear) (1/2"-20, Grade 8) 10

TITLE UNDERCARRIAGE ASS'Y, 3020 G OR RT SCISSORS (PLATE 3 OF 7)
PLATE 01.61 |SIMON AERIALSINC. o |No




Art # A01.61001E

TIMLE  UNDERCARRIAGE ASS'Y, 3020 G OR RT SCISSORS (PLATE 3 OF 7)

SIMON AERIALS INC.

REV. 08 JAN,, 1997

PART
NO.

PUTE 01.61




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION QTY.
74| 01-103500 | 24.60 | TANK, HYDRAULIC (14 Gal [53 L] capacity) 1
75| 01-097800 CAP ASSEMBLY, HYDRAULIC TANK
(includes 10 micron filter, breather and strainer) | 1

79| 07-050015 | NUT, LOCK (5/16"-18, Grade 5, Nylock) 4
80| 01-035100 FILTER, HIGH PRESSURE (25 Micron) 1
81| 01-106100 ~ ELEMENT, FILTER, (25 Micron, 3" dia. x 10" long) 1

84) ( ()5 { . ' i

85| 07-065016 WASHER, HELICAL LOCK (3/8") 4
86| 07-060016 WASHER, FLAT (3/8") 4
87| ----- FILTER, FUEL (For machines with Deutz FL 1011 engine.

go| 07-065014 WASHER, HELICAL LOCK (1/4")

2
07-060014 WASHER, FLAT (1/4") 2
]

90 ENGINE SHIELD WELDMENT (option)

92| 07-003003 CAP SCREW, HEX HEAD (1/4"-20 x 3/4", Grade 5) 2
93| 07-065014 WASHER, HELICAL LOCK (1/4") 2
94| 07-003043 | ' CAP SCREW, HEX HEAD (3/8"-16 x 3/4", Grade 5) 2

7

98| 09-062800 90° ELBOW (Brass, 1/8") B

99| 09-062900 FITTING, HOSE (includes plastic washer)
(Brass, barbed, 5/16" I.D. hose, 1/4" male NPT) 2

TITLE  UNDERCARRIAGE ASS'Y, 3020 G OR RT SCISSORS (PLATE 4 OF 7)

I:IL(.)ATE 01 -61 SIMON AERIALS INC- REV. 08 JAN., 1997 :gRT




90

Art # A01.60007E

91, 92, 93

Engine Shield,
with Isuzu Engine

87, 88, 89

| | ~_—
105, o g /

106,
;| 116 thru 120 ﬂ?‘@

107,

Art # A01.61002E

90, 94, 95

TITLE  UNDERCARRIAGE ASS'Y, 3020 G OR RT SCISSORS (PLATE 4 OF 7)

SIMON AERIALS INC.

PART PLATE
REV.08 JAN., 1997 | NO. NO. O 1 . 6 1




PARTS LIST
SEE
ITEM| PARTNO |SECTION DESCRIPTION QTy.
103 ... STRAP, FUEL TANK MOUNTING
(Steel strapping, 1-1/4" x .031" thick) AR.
104| 223 1530 PAD, FUEL TANK MOUNTING STRAP

107| 07-062015 WASHER, FLAT (5/16")

108| 07-050015 NUT, LOCK (5/16"-18, Grade 5, Nylock)

109| 03-600800 BATTERY (12 Volt DC, 500 Amp Hr.) (replaces 48-100926)
i3 , ) 1

O N

'113| 07-050014 | | NUT, LOCK (1/4"-20, Grade 5, Nylock) | |2

114 03-736700 CABLE, BATTERY (Positive) (Red, 162" [4.1 m] long) 1
115| 03-074000 | CABLE, BATTERY (Negative) (Black, 9-3/4" [25 cm] long) 1

% () i @ g ﬁ 4
119 07-062015 WASHER, FLAT (5/16") 4
120| 07-107100 WASHER, EXTERNAL TOOTH LOCK (3/8") (for ground) 2
121 LADDER WELDMENT 1

TITLE UNDERCARRIAGE ASS'Y, 3020 G OR RT SCISSORS (PLATE 5 OF 7)
PLATE 01,61 |SIMON AERIALSINC. . wuwin|no




Hydraulic Tank Mounting
(Earlier Versions)

90, 94, 95

106, 116 thru 120
107,

Art # A01.61002E

TIMLE  UNDERCARRIAGE ASS'Y, 3020 G OR RT SCISSORS (PLATE 5 OF 7)

SIMON AERIALS INC. oo |

"TE 01.61




PARTS LIST

SEE
ITEM PART NO _ |SECTION DESCRIPTION QTY.
124] See Plate. | 27.-- | HYDRAULIC SUBPLATE ASSEMBLY 1
125( 07-003005 CAP SCREW, HEX HEAD (1/4"-20 x 1", Grade 5) 4
126| 07-065014 WASHER, HELICAL LOCK (1/4") 4

(includes bracket) N 1
130| 06-003500 90° ELBOW, MALE 37° TO NPT (4-4 CTX-S) (4MJ-4MP 90°)
131| 07-003023 CAP SCREW, HEX HEAD (5/16"-18 x 3/4", Grade 5) 1

136| 01-209801 VALVE, NEEDLE
137| 01-209804 PUMP,HAND 1

06-03 DAPTER, 'O ) E AJ-6
141 06-044400 90° ELBOW, "O"-RING TO 37° (4-6 C50X-S) (4MJ-6MB 90 1
142| 07-050015 NUT, LOCK (5/16"-18, Grade 5, Nylock) 2
143| 07-062015 WA§HER, FLAT (5/16") __ ) _ 8

mally open and two nc _
(replaces 03-606100, used earlier) 1
145( 03-614500 ARM, LIMIT SWITCH (for right hand switch) 1
146 03-493700 SWITCH, LIMIT (Side rotary, marked “LSYL{B1A") (Left)

2 .. 2 R R 2 - \ a | R B B
148| 03-700400 GRIP, CORD (Plastic, 1/2", with .24" to .47" seal) 2
149| 03-085700 CABLE, ELECTRICAL (SJO, 4 conductor, #16 AWG)

S—

(Bulk item, order as needed. 10 ft [3.0 m] required here) A.R.

TITLE  UNDERCARRIAGE ASS'Y, 3020 G OR RT SCISSORS (PLATE 6 OF 7)

PATE )1.61 |SIMON AERIALS INC. oo R0




164, 165, 166

152 thru 163

124

134 thru 141
142,143

Art # A01.60005E

TITLE

UNDERCARRIAGE ASS'Y, 3020 G OR RT SCISSORS (PLATE 6 OF 7)

SIMON AERIALS INC.

PART
NO.

REV. 08 JAN., 1997

PLATE
NO.

01.61




PARTS LIST
SEE
ITEM| PARTNO |SECTION DESCRIPTION Qry.
152| 01-110700 VALVE, PRESSURE RELIEF 1
153| 01-205700 CARTRIDGE (RV3) 1
154| 01-112400 COIL 1

157| 06-300600 90° ELBOW, MALE NPT (8-8) B
158| 06-072900 TEE, FEMALE PIPE (1/2 MMO-S) (8FP-8FP-8FP) 1
159| 24-100766 CONNECTOR (8MP-10MJ)
6 00 P ©

163| 07-062015 | | WASHER, FLAT (5/16") 6

164| 06-021000 UNION TEE, 37° MALE (6 JTX-S) (6MJ-6MJ-6MJ) 4
165| 10-231500 | | CLAMP (#14) - | } 4

TITLE  UNDERCARRIAGE ASS'Y, 3020 G OR RT SCISSORS (PLATE 7 OF 7)

PART

:I.C_)ATE 01 61 SIMON AERIALS lNC- REV. 08 JAN., 1997 | NO.




124

/150, 151

= 146, 148, 149

164, 165, 166

-
v
e

131,
132,
133

',
134 thru 141/ /

| o v 142,143

S,

Art # A01.60005E

152 thru 163

TITLE  UNDERCARRIAGE ASS'Y, 3020 G OR RT SCISSORS (PLATE 7 OF 7)

PART PLATE 01 - 61

SIMON AERIALS lNC- REV. 08 JAN., 1997 | NO. NO.




PARTS LIST

SEE
ITEM| PARTNO |SECTION DESCRIPTION QTy.
PINCH POINT GUARD SET
354 5700 for Model 3020
354 5780 for Model 3715

2| 2230810 | GUARD, PINCH POINT (Side)
3 GUARD, PINCH POINT (Rear, left. With ladder.) 1
for Model 3020

: . 2 R NSRS SR R @ i GEREEE 2 > ,
5 PLUG, TUBE END (for 1-1/2", #14 gauge square tube) | 10
6 POCKET, ENGINE GUARD (must be welded to chassis
frame or spacer, ltem 7) - 1.8

¥ " - & ) b3 @ I left r . ‘
screen. Must be welded to chassis frame.) 4
222 3850 for Model 3020

222 5270 ~ for Model 3715 or 4612

TITLE PINCH POINT GUARDS, 3020, 3715, 4612 SCISSORS (OPTION)

:l(_)ATE 01 94 SIMON AERIALS INC- REV. 24 SEP., 1996 zgRT




Art # AQ1.94001E

TITLE PINCH POINT GUARDS, 3020, 3715, 4612 SCISSORS (OPTION)

SIMON AERIALS INC.

REV. 24 SEP., 1996

PART
NO.

"TE01.94




PARTS LIST
SEE
ITEM| PARTNO [SECTION DESCRIPTION Qry.
1 222 9110 BAR, TOW 1
2 | 2231270 BRACKET, TOW BAR MOUNTING 2
3 | 2231340 PAD, CUSHION (Rubber, 2" x 6-3/4"x1/8"thick) | 2

7 | 07-100000 PIN, ROLL (5/16" x 2" long) 1
8 | 42-101060 CLIP, HAIRPIN (1/8" x 2-1/2") 1
9 | 07-107400 PIN, QUICK RELEASE (3/8" x 3-1/2", withringgrip) | 2
9 3 )
13 | 2220970 PIN, PIVOT ARM (1" x 3-3/4") 1
14 | 07-100000 PIN, ROLL (5/16" x 2") 2
15 | 222 3940 BRACKET, PIVOT ARM 1

19 | 07-003133 CAP SCREW, HEX HEAD (5/8"-11 x 3", Grade 5) Y
20 | 07-050021 NUT, LOCK (5/8"-11, Grade 5) 1
21 | 2228470 SPINDLE WELDMENT (Left) 1

TITLE TOW BAR (OPTION)

PLATE 11 95 |SIMON AERIALSINC. oo oslno. 221 7600




Art # A01.95001E

21

17

TOW BAR (OPTION)

TITLE

01.95

PLATE
NO.

221 7600

PART
NO.

REV. 09 AUG., 1996

SIMON AERIALS INC.




PARTS LIST
SEE
ITEM PART NO SECTION DESCRIPTION QTY.
1 SRR CHASSIS WELDMENT (Ref.)
2 | 04-053300 CYLINDER, STABILIZER (2" bore, 1-1/4" rod, 18" stroke) 4
3 | 04-052201 SEAL KIT, STABILIZER CYLINDER 1

il B

on s l
: -0 . . w i fmae b o ,,, e AN e i : :
6 | 06-003500 90° ELBOW, MALE 37° TO NPT (4-4 CTX-S) (4MJ-4MP 90°)| 4
7 PIN, STABILIZER CYLINDER (Upper) (0.75" x 6.88" long) 4
2217790 | | Earlier versions (held by pins, as shown)

¢ 8
‘Replaces 3/4" retaining ring 08-040500, used earlier.) 8

9 WASHER, FLAT (for current versions) 8
10 PIN, STABILIZER CYLINDER (Lower) 4

ssnassssnen s o

12 | 2217760 FOOT PAD, STABILIZER (“U" cross-section, earlier version)| 4
13 SPACER, LOWER 8

221 7720 earlier versions

‘ - 07-023600 1/4"-20 x 1/2", Grade 5 (current versions)
15 | 2222500 LEG, STABILIZER (Inner tube)

EAR (0.25" thick)
e

e

16 | 08-102700

PAD,
08-1028

g 00 acl - » e ‘ ‘
07-102400 | | Cap screw, 1/4"-20 x 3/4" (current versions)
18 07-050014 NUT, HEX LOCK (1/4"-20, Grade 5) 32

TIMLE  HYDRAULIC STABILIZERS (OPTION), 3020 SCISSORS (PLATE 1 OF 2)

'F;I(_)ATE 01 98 SlMON AER'ALS INC- REV. 07 OCT., 1996 :gRT




19
25\/ '/ 27
Lo
20,21,22 — 7" 7/ @/
9 4 i 26, 28, 29, 30
\\“ R v
- 5 \ ﬁ
J NS
< %/ R i
S 17 R -
A g e .

Q\Q\ Art # A01.98001E

TILE HYDRAULIC STABILIZERS (OPTION), 3020 SCISSORS (PLATE 1 OF 2)

SIMON AERIALS INC.  wvoroon.me| o PLATE 01.98




PARTS LIST
SEE
ITEM PART NO SECTION DESCRIPTION QTY.
19 | 03-604400 SWITCH, STABILIZER LIMIT (Marked "BZ2RW863 - A2") 4
20 | 07-011337 MACHINE SCREW, ROUND HEAD (#6-32 x 1-1/4") 8
21 WASHER, LOCK (#8, Bronze) 8

%

€ ec (
B used Edge Guard, below.)
24 10-202200 EDGE GUARD (Trim-lok, 3" x 1/4") (for earlier versions)
(Bulk item, order as required) - A.R.

W s

01-241100 | VALVE, LOCK (versions built April 1996 and later) 4
27 SWITCH, PRESSURE (PDI) 1
03-603500 | §00-2,500 Lb. (136-1134 kg) (earlier versions) i -

30 | 06-000400 CONNECTOR, MALE 37° TO NPT (4-4 FTX-S) (4MJ-4MP) | 4
31 | 3539390 HOSE KIT, STABILIZER OR OUTRIGGER 1

TITLE HYDRAULIC STABILIZERS (OPTION), 3020 SCISSORS (PLATE 2 OF 2)

PART

PLATE 1 98 [SIMON AERIALS INC.  rcooocrm|no




23

19
25

\/ ‘/ 27
20,21,22 —_ " /B @/

’\\/ ﬁ/:'; I~ \
\\«iﬁ | g/ 26, 28, 29, 30
- / N
.
e
A\
,',5-73-"'3\ AN
1 - \\ i‘: S _m

[ " ,
- i o " -
. %\ R e S, e \,\
'\(fi\ N T o, 1 ot a,,

- . ", .
"4 -, e L

o e

ta e

",
.
.,

KQ; \
—
o
w—
o
v
v
rs
r
ra
;'j!
kS {\

""""
~.,
S,

Yo,
\\\\\

Art # A01.98001E

TITLE  HYDRAULIC STABILIZERS (OPTION), 3020 SCISSORS (PLATE 2 OF 2)

SIMON AERIALS INC.  ccvooor| o PLATE 01.98




o

PARTS LIST
SEE
ITEM PART NO SECTION DESCRIPTION QTY.
T ----- CHASSIS WELDMENT (Ref.)
2 | 04-053200 CYLINDER, OUTRIGGER (2" bore, 1-1/4" rod, 24" stroke) 4
3 | 04-052201 ~ SEALKIT, OUTRIGGER CYLINDER 1

'CONNECTOR, MALE 37° TO NPT (4- 4 FTX-S)
PIN, OUTRIGGER CYLINDER (Upper) (0.75" x 6.88" long) 4
(held by pins, as shown

Replaces 3/4' retaining ring 08-040500, used earlier.) | 8
9 WASHER, FLAT (for current versions) 8
10 —_— | PIN, OUTRIGGER CYLINDER (Lower) | 4

12 | 2218070 FOOT PAD, OUTRIGGER (13.5" x 13.5", larger optional pad) 4

13 SPACER, LOWER 8
2217720 | | eaylierversiong

"

e

07-023600 1/4"-20 x 1/2", Grade 5 (current versions)
15 | 2217730 LEG, OUTRIGGER (Inner tube) 4
16 | 08-102700 PAD, WEAR (0.25" thick) | 8

S i

07-102400 Cap screw, 1/4"-20 x 3/4" (current versions)
18 07-050014 NUT, HEX LOCK (1/4"-20, Grade 5) 64

TITLE  »pA" FRAME OUTRIGGERS (OPTION), 3020, 3715 OR 4612 SCISSORS
PLATE 01.99 |SIMON AERIALS INC.  wvasr o |no




Earlier versions

24

21 23

11

29 27

28\\; S

J
/

29\§
ANy
/ 25, 26

,/,
Y

/

Art # A01.99001E

TITLE A" FRAME OUTRIGGERS (OPTION), 3020, 3715 OR 4612 SCISSORS

SIMON AERIALS INC.

REV. 20 SEP., 1996

PART
NO.

PLME 01.99




PARTS LIST
SEE
ITEM| PARTNO [SECTION DESCRIPTION
19 | 03-604400 SWITCH, LIMIT (Marked "BZ2RW863 - A2")
20 | 07-011337 MACHINE SCREW, ROUND HEAD (#6-32 x 1-1/4")
21 221 6950 COVER, OUTRIGGER TUBE (without slot, current style)

»
(Bulk item, order as required) A.R.
23 07-102300 MACHINE SCREW, HEX WASHER HEAD

(#10-24 x 1/2", self-tapping) 8

o5 | 07-060016 | | WASHER, FLAT (3/8") 8
26 | 07-046016 NUT, HEX LOCK (3/8"-16) 8
27 ) SWITCH, PRESSURE (PDI) | AR,

J3-00% ©U0z, 00
03-720500 current versions
28 | 06-074700 STREET TEE (1/4 MRO-S) (4MP-4FP-4FP)
(one used with each pressure switch, ltem 25) _1AR.
() - @ = ‘ NG u -
it 2 o s & i @ gk i % " o0 et
31 | 06-308700 HOSE END, 90° SWIVEL (4C2 - 4FJX 90M)
(replaces 24-100761) 4
FERRULE (4PC1FMIA) . _ 16

TILE  »aA" FRAME OUTRIGGERS (OPTION), 3020, 3715 OR 4612 SCISSORS
PLAE 01.99 |SIMON AERIALS INC.  waws |no




Earlier versions

24

21 23

11

Art # A01.99001E

TIMLE  »A" FRAME OUTRIGGERS (OPTION), 3020, 3715 OR 4612 SCISSORS

SIMON AERIALS INC.

REV. 20 SEP., 1996

PART
NO.

PLATE 01.99

NO.




PARTS LIST

ITEM

PART NO

SEE
SECTION DESCRIPTION

QTy.

4

12

03-062200

221 8680

228 9910
353 6350

03-067000
03-062100

11-085200
07-085005

03-700400

PLATFORM DECK WELDMENT

are located 4.63" [118 mm] from end of

25.38 [64.5w cm] from end of weldment)

for Model 3020 or 4612 (Note: Platform mounting ears

weldment)

Standard, without Rollout or Traversing Deck option

with Rollout Deck option

with optional rollout deck)

BRACKET, ROLLOUT DECK ROLLER (Left)

END RAIL WELDMENT (Control end) (Sta

(Weld to deck in place of front rail pocket for models

ndard version,

without Rollout or Traversing Deck option) 1

END RAIL WELDMENT (Entry end)

® g OID 1 () at

oo

6 Ft [1.83 M] long section) (2 Ft [.6 M] needed here) AR.
COVER, PIPE INSULATION (Yellow, with zipper) 1

CHAIN ASSEMBLY, SAFETY
! ~‘ g8 . S 0

OUTLET, DUPLEX (110 Volt AC) (option)
BOX, DUPLEX OUTLET
COVER, DUPLEX OUTLET

% 2
i o i

1/2", with .24" to .47" sééll (curr)gnt versio

ns)

ENCLOSURE, TECHNICAL MANUAL STORAGE 1

POP RIVET (3/16" x 5/8°)

TITLE P ATFORM ASSEMBLY, 3020, 3715 OR 4612 SCISSORS (PLATE 1 OF 2)

PLATE
NO.

04.73

SIMON AERIALS INC.  vicne. i

PART
NO.




TITLE  p| ATFORM ASSEMBLY, 3020, 3715 OR 4612 SCISSORS (PLATE 1 OF 2)

04.73

PLATE
NO

PART
NO

SIMON AERIALS INC.




PARTS LIST
SEE
ITEM PART NO |SECTION DESCRIPTION QTY.
24 | 08-102900 BEARING, CAM FOLLOWER (1-5/8" O.D.) 2
25 | 2218690 SPACER, CAM ROLLER 2
26 | 07-065023 WASHER, LOCK (7/8") 2

. g 2018 g . .

30 | 07-015003 MACHINE SCREW, FLAT HEAD (1/4"-20 x 3/4", Grade 5) 4

31 | 07-050014 NUT, LOCK (1/4"-20, Grade 5) 4
32 | 10-214800 PLASTIC (2-1/2" x 1/4") (not shown) 2

; () ) @ ) C
36 07-003030 CAP SCREW, HEX HEAD (5/16"-18 x 2-1/4", Grade 5) 8
37 | 07-062015 WASHER, FLAT (5/16") 8
38 | 07-050015 NUT, LOCK (5/16"-18, Grade 5) 8
o b " = = s > _

i TR @ y
42 10-114100 PLUG, TUBE END (for 1-1/4", #16 gauge square tube) 4
43 | 2225110 HANDLE, ROLLOUT DECK 2
( 2

44 11-208800 GRIP, HANDLE (Plastic)

B et

48 | 11-080500 | PIN, RETAINING (3/8" x 2-5/8") (includes 6" lanyard) 2
49 | 07-029365 SCREW, HEX WASHER HEAD (#10-24 x 1", self drilling) 2

TIILE P ATFORM ASSEMBLY, 3020, 3715 OR 4612 SCISSORS (PLATE 2 OF 2)

"= 04.73 | SIMON AERIALS INC. o o |no,




Art # A04.73002E

TIILE  p| ATFORM ASSEMBLY, 3020, 3715 OR 4612 SCISSORS (PLATE 2 OF 2)

04.73

PLATE
NO

PART

REV. 16 AUG., 1996 | NO.

SIMON AERIALS INC.




PARTS LIST
SEE
ITEM PART NO SECTION DESCRIPTION QTY.
1 222 7440 PLATFORM DECK WELDMENT
(6 ft x 13 ft [1.83 m x 3.96 m], with traversing deck option) 1
2 | 2227450 PLATFORM BASE WELDMENT (for traversing deck) )

46

i e « M S .\ <:z§ g : w e ‘ . ' ¢ i
6 --- SHIM (1.38" O.D., 0.88" I.D., .075" thick) 4
7 --- BUSHING (Bronze, 2.0" O.D., 1.0" I.D., .13" thick) 4
8 | SIDE RAIL WEL%MENT (Right) 1

z‘ i

12 | 07-003023 CAP SCREW, HEX HEAD (5/16"-18 x 3/4", Grade 5) 10
13 | 07-050015 NUT, LOCK (5/16"-18, Grade 5) 10
14 | 10-063200 NG, PIPE INSULATION (1-1/8" L.D., 1" wall

17 | 11-08340 1 "S"-HOOK (replaces 48-100130) o 1

18 | 24-101195 PLUG, TUBE END (for 1-1/2", #14 gauge square tube) 1
See plate . . CONSOLE ASSEMBLY, PLATFORM CONTROL 1

() - ) ) ¢

03-062200 COVE
10-155553 SCRE

24 GRIP, CORD 3
03-041000 Plastic, 1/2",

&

TITLE p| ATFORM ASS'Y (TRAVERSING), 3020, 3715, 4612 SCISSORS (1 OF 2)

:I(_)ATE 04.77 SIMON AERIALS INC. REV. 05 DEC., 1996 :(A)RT




;13
| | ! \!/'\322

TITLE P ATFORM ASS'Y (TRAVERSING), 3020, 3715, 4612 SCISSORS (1 OF 2)

PART

SIMON AERIALS INC. v .ssocc. i | NO. PLTE 04.77




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION QTY.
27 | 04-053400 CYLINDER, TRAVERSING DECK (2" bore x 48" stroke) 1
28 | 04-053401 SEAL KIT, CYLINDER 1
06-216400 | 90° ELBOW, MALE

s s

P @

B

: )

FLAT (1" SAE)

32 | 07-060024 WASHER, 4

33 | 07-100000 ROLL PIN (5/16" x 2") 4

34 | 01-017800 | MANIFOLD, SINGLE STATION 1
s » ' » LC 4

E‘ﬁ ; mv A {m.w,.w ,. 23 :’Am R i
38 | 01-109400 "| VALVE, DIRECTIONAL (D03)
39 | 01-109401 COIL, DIRECTIONAL VALVE (12 Volt DC)
40 | 07-008354 | | CAP SCREW, SOCKET HEAD (#10-24 x 1-1/4", Grade 8) 2
z GRS i

TITLE p| ATFORM ASS'Y (TRAVERSING), 3020, 3715, 4612 SCISSORS (2 OF 2)

PART

PLATE 04.77 SlMON AER'ALS INC. REV. 05 DEC., 1996 | NO.

NO.




TITLE P ATFORM ASS'Y (TRAVERSING), 3020, 3715, 4612 SCISSORS (2 OF 2)

SIMON AERIALS INC.  cevosoco. o0 | o RATE 04.77




PARTS LIST
SEE
ITEM| PARTNO _ [SECTION DESCRIPTION Qry.
1 SCISSORS ARM SET GROUP 1
2 SCISSORS ARM ASSEMBLY 1
3 | 2226600 ol ARMWELDMENT (Outer, bottom [#1] segment) | 1

3 ,\ Brase D 5 O.L ' earl rsior .

| 08-077700 Bronze, 1" 1.D., 1.25" O.D., .75" long (current version)| 2

08-077800 Bronze, 1" I.D., 1.25" O.D., 1.0" long (current version)| 2

6 | 2219120 PIN, SCISSOR ARM ROLLER (lower) (earlier version)| 2
985 P OR ABRM RO ersior

07-0650 (

10 | 07-062014 WASHER, FLAT (3/8") 2
11 | 11-201400 FITTING, GREASE (1/4") 2
12 | 08066300 | | COVER, GREASE FITTING (White plastic) | 2

16 08-100200 BUSHING (Oilite, fIangea.
1.00" 1.D., 1.88" O.D., 1" long) (replaces 26-800527) 34

17 | 08-040600 RING, SNAP 1

21 222 6450 PIN (Arm to arm connecting) 12
22 222 6470 ARM WELDMENT (OQuter, #2 segment) 1

23 | 2226630 ARM WELDMENT (Inner, #2 segment)

26 See plate . .| 11.87 CYLINDER, LIFT (Lower) 1
27 FUSE, VELOCITY
03-611500 5 GPM (18.9 L/ min) (color coded Black) 1

e

R i S e

31 CAP, GREASE FITTING (White plastic) | 14

TITLE ARM SET GROUP, MODEL 3020 (PLATE 1 OF 3, LOWER ARM SET)
PLATE  05.06 |SIMON AERIALSINC. oo |no




26, 27,28—

S

Earlier Versions

Art # AD5.06001E

TITLE ARM SET GROUP, MODEL 3020 (PLATE 1 OF 3, LOWER ARM SET)

SIMON AERIALS INC.

REV. 08 JAN,, 1997

PART
NO.

"STE05.06




PARTS LIST
SEE

ITEM PART NO SECTION DESCRIPTION QTY.

SCISSORS ARM SET GROUP (continued)
SCISSORS ARM ASSEMBLY (continued)

32 222 6610 ARM WELDMENT (Right, outer, #3 segment) 1

& e ¥

36 | 2216570 | ROLLER, SCISSOR ARM (upper) 2

37 | 26-402900 BUSHING, SLEEVE (Oilite,
1.00" .D., 1.25" O.D., 1.25" long) 2

41 | 2359890 PIN, SCISSOR ARM ROLLER (upper) (current version) 2
07-003045 CAP SCREW, HEX HEAD (3/8"-16 x 1", Grade 5) 2
07-065016 WASHER, HE}!‘_ICAL LOCK (3/8") 2

; Srer 820 B 1A
47 | 2226620 ARM WELDMENT (Inner, top [#4] segment) 1
48 221 9100 PIN (Top [#4] inner arm to platform deck) 2
49 | 42-800522 RING, SNAP (earlier versions) 4

03-611700 4 GPM (15.1 LY/ min) (color coded Red)
52 | 06-039300 ADAPTER, "O"-RING TO 37° (4 F50X-S) (4MJ-4MB) 2
53 | 08-100300 BUSHING (Flanged) 4

TITLE ARM SET GROUP, MODEL 3020 (PLATE 2 OF 3, UPPER ARM SET)
PLATE  05.06 |SIMON AERIALSINC. .o |no




Art # A05.06002E

TITLE ARM SET GROUP, MODEL 3020 (PLATE 2 OF 3, UPPER ARM SET)

SIMON AERIALS INC.

REV. 08 JAN., 1997

PART
NO.

"oTE 05.06




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION QTY.
SCISSORS ARM SET GROUP (continued)
54 221 6460 EAR, SCISSOR MOUNTING (Welds to underside of

)
57 HOSE KIT, 3020 SCISSORS ARM SET

(Not available. Order individual components.) 1

Key Hose Size: Ferrule Fitting Fitting
No. |[From: To: (Need 2) (End 1) (End 2)
Bottom of | Uniontee [3/8"x 12ft11in (3.9 m)| Iltem 64 (2) | ltem 66 Item 69
scissors 1/4" x 25 ft 1 in (7.64 m)| ltem 65 (2) | ltem 68 Item 70
Union tee | Bottom 3/8" x 41 in (1.02 m) Item 64 (2) | Item 66 Item 67
cylinder 1/4" x 71in (1.78 m) Iltem 65 (2) | ltem 68 ltem 68
Uniontee | Top 3/8" x 23 ft 9 in (7.24 m)| ltem 64 (2) | Item 69 item 67
cylinder 1/4" x 24 ft 4 in (7.42 m)| ltem 65 (2) | ltem 70 Iltem 68

06-144900 STRAIGHT FITTING, HOSE END (6-6 FJX-S)
06-145200 STRAIGHT FITTING, HOSE END (6-8 FJX-S)
06-144300 ‘ STRA[\GHTJ":\‘I\TTING, HOSE END (4-4 FJX-S)

06-020800 UNION TEE, 37° MALE (4 JTX-S)
08-800509 CLAMP, HOSE (12.25" to 12.38" dia.)

10-800510 | 'SCREW

TITLE  gCISSOR ARM FITTINGS AND HOSES, MODEL 3020 (PLATE 3 OF 3)
PLATE 05,06 |SIMON AERIALSINC. v cvw|no




59, 65, 70

Art # A05.00003E

TITLE  SCISSOR ARM FITTINGS AND HOSES, MODEL 3020 (PLATE 3 OF 3)

SIMON AERIALS INC. o wu s | o0l

PoTE 05.06




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION QTY.
1 354 4390 LOWER CONTROL BOX ASSEMBLY 1
2 | 2218770 BOX, LOWER CONTROL
(14" [36 cm] wide x 12" [30 cm] high x 6" [15 cm] deep) 1
ER, LOWER ROL BO .

(Placard modified when two circuit breakers are used.) | 1
5 03-702000 BUTTON, EMERGENCY STOP
(Red, "Pull to release” style) 1

N S50

contact, single pole, double throw) | 1
9 BREAKER, CIRCUIT

15 Amp, 12 Volt i _ o 1

O AmD (VO ) 0 0 B = ()
Used along with Circuit Breaker, above. Seeinsert.) [ 1
10 03-454800 SWITCH, ROTARY (Ground/ Platform selector)
ined contact) (replaces 03-619500) 1

()

TITLE | OWER CONTROL BOX, ENGINE POWERED SCISSORS (PLATE 1 OF 4)

'I:I(_)ATE 0756 SIMON AERIALS INC- REV. 03 DEC., 1996 :IgRT




63 thru 67 \Ejig T || — 68

4

9
GENCY STOP )
() )

ENGINE
SPEED  gipou
LIFT HIGH  BREAKIR

ONOXC

LOWER  LOW

OFF CIRCUIT
GROUND BREAKER

2

ELECTOR

9

LDlesel Engines |

VALVES

eeeeeeee

56,7 4

8 N 5
\ ENGINE
N PEED
w HeH  BREN/R
z-

12 \_‘ PLATIORH caouD

/

MBYENCV STOP ;

1 —

I.OWER Low

SELECT OR

13
Right Side View

EMERGENCY
STOP SWITCH

Earlier Versions

TITLE | OWER CONTROL BOX, ENGINE POWERED SCISSORS (PLATE 1 OF 4)

SIMON AERIALS INC.

PART

REV. 03 DEC., 1996 | NO.

PLATE 07 56




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION QTy.
14 | 03-610100 BLOCK, TERMINAL (20 position) 1
15 | 07-011335 CAP SCREW, SLOTTED PAN HEAD (#6-32 x 1/2") 2
16 | 07-050007 2

NUT, STOP (#6-32, Grade 5)
e oS g

[::] =K
without optional traversing deck
18 | 03-603400 DIODE (3 Amp, 1000 Volt) 7

'22-700060 Engine) (

12 Volt DC, with one

22 | 10-232400 | - DECAL, "ENGINE RELAY" 1
23 | 22-101306 RELAY, POWER 2
24 | 07-003001 CAP SCREW, HEX HEAD (1/4"-20 x 1/2", Grade 5) 4

) ) 8 )

28 | 03-700500 GRIP, CORD (Plastic, 3/4", with .545 to .708" dia. seal) 2
29 | 03-055600 NUT, CONDUIT LOCK (3/4") 2
30 | 03-700400 GRIP, CORD (Plastic, 1/2", with .236 to .472" dia. seal) 3

)

o . i
ly 354 4390:

SWITCH"

32

et i

'Lift/ Lower" plate.) 1

(Some earlier versions. Replaced by
48-101202 PLUG, CAP (1/2", plastic) (Earlier versions, when optional
Mgngin%ﬁp“egg switch is not fitted) ‘ 1

: O

TITLE | OWER CONTROL BOX, ENGINE POWERED SCISSORS (PLATE 2 OF 4)

:|I6ATE 07.56 SIMON AERIALS INC- REV. 03 DEC., 1996 :gRT




28, 29 14,15, 16

/ y
2 o
NEIN MEIE: AR #lalaf = A
ME RN HHEHEUE
' /
q: e A
RN R HHE el &
i)
;

\
26\ (@

1

L= o) @y U
20, 21 _doop
19— |
/ O
63 thru 67 S,
30, 31 23, 24, 25 23, 24, 25

With Gas or Dual Fuel Engines (Typical Application)

With optional Diesel Engines (Typical Application)

“3“?5?“332”? ;232
22 w 3;5;.5,;; "_l—\
‘ o
o

(@ ﬁHﬁHﬁHHHH EHHHW—/
S O

1)
° 8 :D
ﬂ

SEH) B =g
ook oo ol
L L
[@]
/ \ —
39, 40, 41, 42 35. 36. 37. 38

TITLE | OWER CONTROL BOX, ENGINE POWERED SCISSORS (PLATE 2 OF 4)

SIMON AERIALS INC. oo vme | onT o




PARTS LIST

SEE

ITEM| PARTNO |SECTION DESCRIPTION QTy.
The following items are not included with Lower Control Box
Assembly 354 4390:

37 | 07-050014 | | NUT, STOP (1/4"-20, Grade 5)
38 | 10-232900 DEGAL, "PREHEAT RELAY" 1

40 | 07-003001 CAP SCREW, HEX HEAD (1/4"-20 x 1/2", Grade 5) 4
41 | 07-050014 NUT, STOP (1/4"-20, Grade 5) 4

42 | 10-232500 DECAL, "LOW OIL PRESSURE RELAY" 1

T

44 | 03-020400 SWITCH, TOGGLE (Engine speed, option)
(2 position, maintained contact) 1

45 | 10-205100 | PLATE, "HIGH RANGE/ LOW RANGE" (Earlier versions,

3 g & & @ 303t . . .
“ 03-466100 with gas or optional dual fuel engines (97 db)
03-464600 with optional Diesel engines (102 db)

) : e olt L) gie pole)
03-051600 SOCKET, RELAY (single pole, snap mount)
50 | 03-051700 RAIL, TERMINAL (1 m [39.37"] long section. Cut to fit.)

07-011335

e

MAC

HINE SCREW,

1IN SLOTTED PAN HEAD (#6-32 x 1/2")

55 | 03-037500 SOCKET, RELAY (double pole, 8 pin) 2
56 | 07-011419 MACHINE SCREW, PAN HEAD (#10-32 x 5/8") 4
57 | 07-050111 NUT, STOP (#10-32, Grade 2) 4

i

TITLE | OWER CONTROL BOX, ENGINE POWERED SCISSORS (PLATE 3 OF 4)

:IE)ATE 0756 SIMON AERIALS INC- REV. 03 DEC., 1996 :(A)RT




19, 20, 21, 22

35, 36, 37, 38

63 thru 67

48 thru 52

40, 41, 47

53, 55, 56, 57
54, 55, 56, 57

With optional equipment or
some special applications

TITLE | OWER CONTROL BOX, ENGINE POWERED SCISSORS (PLATE 3 OF 4)

SIMON AERIALS INC.

REV. 03 DEC., 1996

PART
NO.

PLATE
NO.




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION QTY.

ltems not included with Lower Control Box Assembly
(continued):

(L - AL DO
(when both outriggers and traversing deck are fitt'éd) 1
60 | 07-011335 CAP SCREW, SLOTTED PAN HEAD (#6-32 x 1/2") 2
61 07-050007 32, Grad 2

e 5)

)

NUT, STOP (#6-
_

WILE OpLO - [

10-280200 | - For versions with opﬁonal independent outriggers, with
or without optional traversing deck

66 | 07-062015 WASHER, FLAT (5/16")

67 | 07-050015 NUT, LOCK (5/16"-18, Grade 5, Nylock) 1
68 | 10-259100 DECAL, "EMERGENCY LOWERING VALVES . . ."

| rslons W

TIILE | OWER CONTROL BOX, ENGINE POWERED SCISSORS (PLATE 4 OF 4)

'I':‘llaATE 07.56 SIMON AERIALS INC. REV. 03 DEC., 1996 ::\)RT




19, 20, 21, 22

46 35, 36, 37, 38

63 thru 67

00

2

T
.

B
e
2 = A
- oxXe el [
A oro) F a
zxol | I R
axol | ISR

\QJ\

(o]

48 thru 52 54, 55, 56, 57
40, 41, 47

With optional equipment or
some special applications

TITLE | OWER CONTROL BOX, ENGINE POWERED SCISSORS (PLATE 4 OF 4)

SIMON AERIALS INC.

PART PLATE
REV. 03 DEC., 1996 | NO. NO.




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION QTY.
1 354 5400 MOTOR CONTROL BOX ASSEMBLY 1
2 BOX, MOTOR CONTROL (includes cover)
(3.6" wide x 6.0" high x 2.5" deep [92 x 152 x 64 mm]) 1

4| 10-232700 'DECAL, MOTOR CONTROL BOX 1
5 | 03-720400 LAMP, INDICATOR (Low oil pressure) 1
6 | 03720400 | |  LAMP, INDICATOR (High engine temperature) 1

30400 3 (5

s , U A
"9 | 03-020300 SWITCH, PUSH BUTTON 1
10 | 03-020301 CAP, PUSH BUTTON SWITCH (Black Vinyl) 1
11 | 03-700500 GRIP, CORD (Plastic, 3/4", with .545 to .708" dia. seal) 1

0: 60

TITLE MOTOR CONTROL BOX (SCISSORS, WITH DEUTZ ENGINE)
PART

PLATE 07-66 SIMON AERIALS INC- REV. 24 SEP., 1996 [ NO.

NO.




9,10

A\

-

LOW OIL

PRESSURE TEMP
GLOW
PLUG
=
|

HIGH AIR

17

(G

v

Art # AO7.66001E

TITLE MOTOR CONTROL BOX (SCISSORS, WITH DEUTZ ENGINE)
SIMON AERIALS INC. oo | O, | PLATE 07.66




PARTS LIST
SEE
ITEM PART NO SECTION DESCRIPTION QTy.
1 ENGINE ASSEMBLY (Wisconsin W4-1770 Gasoline) 1
ENGINE ASSEMBLY (Wisconsin W4-1770 Dual fuel) 1
2 - N “ENGLIN%E (Wisconsin W4-1770 air cooled four cylinder) 1

—— "

a1 HOSE, FLEX (2" O.D., 12" long) (engine supplier) | 1
5 CLAMP, HOSE (from engine supplier)
6 FUEL (from engine supplier) 1

Ot L)

9 | 07-003007 CAP SCREW, HEX HEAD (1/4"-20 x 1-1/2", Grade 5) 6
10 | 07-060014 WASHER, FLAT (1/4" SAE) 6
11 | 07-065014 WASHER, HELICAL LOCK (1/4") ]2

s s e o~

(replaces 1/8" x 1" roll pin 07-075414 used earlier) 1
15 221 6550 BRACKET, CHOKE SOLENOID 1
16 | 07-092800 CAP SCREW, SOCKET HEAD (#8-32 x 1/2", Grade 8)

20 | 11-050126 "'90° ELBOW, FEMALE (1-1/4" to 1-1/2") B T
21 | 09-007900 MUFFLER 1
FUEL LINE (5/16") (B

)  1AR.

s

() @ ;
26 | 02-104300 " COUPLING HALF (Pump sid
27 | 02-102700 SPIDER, COUPLING
28 | 215 7400 KEY, SQUARE (3/8" x 1-1/2" long) 1

TITLE ENGINE, WISCONSIN W4-1770 (SCISSORS) (PLATE 1 OF 2)

PLATE 08,57 | SIMON AERIALS INC.  cvscer o | o,




Art # A0B.57002E

TITLE ENGINE, WISCONSIN W4-1770 (SCISSORS) (PLATE 1 OF 2)

SIMON AERIALS INC.

NEW 04 OCT., 1996

PART
NO.

PLATE  08.57




o

PARTS LIST
SEE
ITEM PART NO SECTION DESCRIPTION QTY.
32 | 01-109100 PUMP, HYDRAULIC (1.403 in® [23 c.c.]/ rev.) 1
33 KEY, SQUARE (5/32") 1
34 | 06-045300 | 90° ELBOW, "O"-RING TO 37°
' g

) 3 () ()
/ G _
36 | 07-003045 | CAP SCREW, HEX HEAD (3/8"-16 x 1", Grade 5) 2
37 | 07-065016 WASHER, HELICAL LOCK (3/8") 5
2

07-062015 ")

WASHER, FLAT

o

(5/16

39 | 48-101296 ADAPTER, CARBURETOR (Propane intake) 1
40 24-100850 90° ELBOW (Power air adjuster) _ 1

'44 221 8620 BRACKET. VAPORIZER MOUNTING ' 11
45 48-101291 |. SWITCH, SHUTOFF (LP gas, with filter) 1

46 06-076900 NIPPLE (LONG), PIPE THREAD (1/4 FF-S) (4~MP-4MP) 1

SWITCH, VACUUM (Beam) (replaces 48-101293) 1

50 | 09-015800
51 | 24-100513 NIPPLE (1/8" x 3", Brass) 1

52 | 09-062900 COUPLING, HOSE (1/4" male pipe to 5/16") | 1

56 | 24-100400 FITTING (1/2 NPT-1/2 JIC) (8MP-8 Barb) | 1

TITLE ENGINE, WISCONSIN W4-1770 (SCISSORS) (PLATE 2 OF 2)

PLATE 08,57 | SIMON AERIALS INC.  cuvcerim |nor




33 ys-4 | \ A,

- |
! | ’r
, L | |
9, 10, 11 ;ﬁ _ -
@, \Q,l ! 15
7 L g \Cﬂ&\m
- —
B ,\, \ @_47 48 49
&( .ﬂ\
N § w? \

’ ’ I,'} f
. //\:/ 3“';:-:; \ ’1 :
s LR "
/ /i . . @ [ |
PR S ® ~3
N —~
|
% 6 Art # A08.57002E

TITLE ENGINE, WISCONSIN W4-1770 (SCISSORS) (PLATE 2 OF 2)

SIMON AERIALS INC.  cvoccor o | o PLMTE - 08.57




PARTS LIST
SEE
ITEM PART NO  [SECTION DESCRIPTION QTy.
1 ENGINE GROUP (Kubota D 722B)
2 ENGINE ASSEMBLY 1
3 | 09-054200 | ENGINE, DIESEL (Kubota D 722B) (liquid cooled) | 1
: o ‘ . |

7| oros014 | NUT, HEX LOCK (1/4™-20, Grade 5) | 2
8 SOLENOID, THROTTLE ]
9! 03456803 | | MODULE, THROTTLE SOLENOID R

) )

12 | 07-050111 'NUT, LOCK (#10-32, Grade 2) | N
13 | 11-008005 ROD, THREADED (1/4"-28 x 36" [0.9 m] long.
6.75" [171.5 mm] needed here,) 11

17 | 03-469405 BALL JOINT (90°) 1
18 | 09-061700 PLATE, PUMP ADAPTER (SAE #5 [8 hole, 12-3/8" pilot]

flywheel housing to SAE "A" pump mount) 1

®

: - -gs . g : S g
22 N PUMP, HYDRAULIC 1
01-108000 For Model 2515 (0.677 in®[11.1 c.c.)/ rev.)
01-109100 For Model 3020, 3715 or 4612 (1.403 in® [23 c.c.]/ rev.) .

2

O 10
i S R i i g & g @ gt / i o
25 | 06-041100 ADAPTER, "0"-RING TO 37°
(12-16 F50X-S) (12MJ-16MB) 1
26 | 07-003046 ” CAP SCREW, HEX HEAD (3/8"-16 x 1-1/4", Grade 5) 2

3

TITLE ENGINE ASSEMBLY, KUBOTA D-722 (PLATE 1 OF 2)

I;I(_)ATE 0860 SIMON AERIALS INC- NEW 04 OCT., 1996 ng




30, 31, 32

Art# A08.60001E

TITLE ENGINE ASSEMBLY, KUBOTA D-722 (PLATE 1 OF 2)

SIMON AERIALS INC.

NEW 04 OCT., 1996

PART
NO.

PLATE
NO.

08.60




PARTS LIST
SEE
ITEM| PARTNO |SECTION DESCRIPTION QTy.
29 BRACKET. ENGINE MOUNTING (front) 2
30 CAP SCREW, HEX HEAD (comes with engine) 8
31 WASHER, HELICAL LOCK (comes with engine) 8

35 | 07-065018 ~| WASHER, HELICAL LOCK (1/2") 8
36 | 07-062018 WASHER, FLAT (1/2") 8
37 | 09-062500 MOUNT, ENGINE (Rubber isolator) |4

&

J

41 T | CAP SCREW, HEX HEAD (1/4"20 x 1", Grade 8) 8

42 | 07-062014 WASHER, FLAT (1/4") 8
43 | 07-040014 NUT, HEX (1/4"-20, Grade 5) - 8

—

TITLE ENGINE ASSEMBLY, KUBOTA D-722 (PLATE 2 OF 2)

PART

PLATE 08-60 SIMON AERIALS INC- NEW 04 OCT. 1996 | NO.




12

10, 11,

Art# A08.60001E

KUBOTA D-722 (PLATE 2 OF 2)

ENGINE ASSEMBLY,
SIMON AERIALS INC.

TITLE

08.60

PLATE
NO

PART
NO

NEW 04 OCT., 1996




PARTS LIST
SEE
ITEM PART NO SECTION DESCRIPTION QTY.
1 ENGINE GROUP (Deutz F2L 1011)
2 ENGINE ASSEMBLY 1
3 | 09-047500 | ENGINE, DIESEL (Deutz F2L 1011) i

6 | 03-469404 ROD, LINKAGE 1
7 | 07-101100 NUT, COUPLING (1/4"-28)
8 | 03-469401 | ~BALL JOINT (Straight) 1

5940

i e

12 | 07-013356 MACHINE SCREW, ROUND HEAD
(#10-32 x 1-1/4", Grade 2)
WASHER, FLAT (#10)

13 | 07-062011

/=)

v A : 0 P AP
17 | 07-10420 CAP SCREW, SOCKET HEAD

: (M 10 x 25 mm, Grade 12.9) - 8

18- | 07-066006 WASHER, LOCK (10 mm) 8

&

(M8 x 20 mm, Grade 12.9) 6
23 | o WASHER, LOCK 8 mm) 6

S. @ B e SRR g BELE S i

(8-10 C50X-S) (8MJ-10MB 90°) 1
06-040800 ADAPTER, "O"-RING TO 37° (12 F50X-S) (12MJ-12MB) | 1
07-003045 | | CAPSC _ )

AN

TITLE ENGINE ASSEMBLY, DEUTZ F2L 1011 (PLATE 1 OF 2)

PLATE 8 61 |SIMON AERIALS INC.  cvccocr.o | no, |




34

Art # A08.61001E

TITLE ENGINE ASSEMBLY, DEUTZ F2L 1011 (PLATE 1 OF 2)
SIMON AERIALS INC.  wcvococr s | i PLATE 08.61




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION QTY.

32 PIPE, EXHAUST 1
223 1650 For Model 2515

i s

223 1680 | ForModel 2515
For Models 3020, 3715 or 4612
09-015400 CLAMP, MUFFLER (2") 2

TITLE ENGINE ASSEMBLY, DEUTZ F2L 1011 (PLATE 2 OF 2)
PART

PLATE 0861 SIMON AERIALS INC- NEW 04 OCT., 1996 | NO.

NO.




34

Art # A08.61001E

3

TITLE ENGINE ASSEMBLY, DEUTZ F2L 1011 (PLATE 2 OF 2)

SIMON AERIALS INC.  cwococr. o | o | PLMTE 08.61




PARTS LIST
SEE
ITEM | PARTNO |SECTION DESCRIPTION QTy.
1 ENGINE GROUP (Deutz F3L 1011)
2 ENGINE ASSEMBLY 1
3 _ | __ENGINE, DIESEL (Deutz F3L 1011)

®

6 | 03-469403 " ROD, LINKAGE | 1
7 | 07-101100 NUT, COUPLING (1/4"-28)
8 | 03-469401 BALL JOINT (Straight) 1

12 | 07-013356 MACHINE SCREW, ROUND HEAD
(#10-32 x 1-1/4", Grade 2) 2
13 | 07-062011 WASHER, FLAT (#10) 1 2

17 | 07-104200 CAP SCREW, SOCKET HEAD
(M 10 x 25 mm, Grade 12.9) 8
18 | 07-066006 WASHER, LOCK (10 mm) 8

22 CAP SCREW, SOCKET HEAD
(M8 x 20 mm, Grade 12.9)
WASHER, LOCK (8 mm)

23 | 07-066005

O @ L .
(10-12 C50X-S) (12MB-10MJ 90°) 1
27 | 06-041100 ADAPTER, "O"-RING TO 37°
(12-16 F50X-S) (12MJ-16MB) | 1
3 | )

CABLE, GROU
PIPE, EXHAUST

e

TITLE ENGINE ASSEMBLY, DEUTZ F3L 1011

PART

:IBATE 0862 SIMON AERIALS lNC- NEW 04 OCT., 1996 | NO.




34

28, 29, 30

17 18 31/ 22 23

-~

12, 13, 147'@] /\//l-

10, 11
'
%o
/
5 7 7 Art # A08.62001E
6 3
7
9
TITLE ENGINE ASSEMBLY, DEUTZ F3L 1011

SIMON AERIALS INC.  cvooor.im | no PLATE 08.62




PARTS LIST

SEE
ITEM PART NO  |SECTION DESCRIPTION QTY.
1 ENGINE GROUP (Nissan A-15)
2 ENGINE ASSEMBLY 1
3 | 09-081200 ENGINE (Nissan A-15)

(#10-32 x 1-1/4", Grade 2) 2
7 | 07-062011 WASHER, FLAT (#10) 2
8 | 07-050111 NUT, LOCK (#10-32, Grade 2, with nylon insert) 2

2300

_' : % 3 : ' L= BB ()
11 | 08-427600 SWITCH, TOGGLE (Choke) (replaces 22-800403) 1
12 | 22-800357 RELAY, STARTER 1
13 | 09-061700 PLATE, PUMP ADAPTER (14") » o1

[
8

17 CAP SCREW, SOCKET HEAD
(M8 x 20 mm, Grade 12.9) 6
18 WASHER, LOCK (8 mm) | 6

A e P Rt e q ‘ T PR ERai i e
(10-12 C50X-S) (12MB-10MJ 90°) 1
22 | 06-041100 ADAPTER, "O"-RING TO 37°
)

J-16MB

TITLE ENGINE ASSEMBLY, NISSAN A-15

:IE)ATE 0863 SIMON AERIALS INC- NEW 04 OCT., 1996 :gRT




23,24,25 19 @/

~ Art # A08.63001E

12

TITLE ENGINE ASSEMBLY, NISSAN A-15

SIMON AERIALS INC.  cwococr, s | oy | PLATE 08.63




PARTS LIST

SEE
ITEM| PARTNO [SECTION DESCRIPTION Qry.
1 PLATFORM CONTROL BOX ASSEMBLY
352 6710 Electric powered scissors, without stabilizers or
outriggers, and without optional traversing deck

Plain box, for use with decal, Iltem 3 (current version)
White, with black painted legends (earlier versions)
3 - PLACARD, PLATFORM CONTROL (for current version) [ 1
[ @ . % ¥ Tl ) 7

: 00 OUK, CONTAGL (INormally closed) |
7 | 03-020500 SWITCH, TOGGLE (Lift/ Lower)
(3 position, momentary contact, single pole) 1

8 | 03-020400

SWITCH, TOGGLE (Drive speed)

(#10-32 x 1/2", Grade 2) 2
11 03-619300 SWITCH, IGNITION (4 position)
(for fuel powered scissors only)

b Gl gihe speed e | B i
scissors) (2 position, maintained contact, single pole) 1
14 10-231700 DECAL, "ENGINE, CHOKE/ SPEED" (with fuel powered
scissors only) I

16 | 03-453700 PLUG, HOLE (1/2") (for electric powered scissors only) | 2
17 | 03-700700 SWITCH, FOOT OPERATED 1
18 | 03-700701 | _MICROSWITCH | 1

TITLE PLATFORM CONTROL BOX, SCISSORS (PLATE 1 OF 3)

:IC_)ATE 0959 SlMON AERIALS INC- REV. 03 DEC., 1996 :IgRT




//r
41
EMERGENCY
sTOP
2
~L

OUTRIGGER

o

DOWN
OUTRIGGER
Up

DOWN

DOWN
uP

DOWN
Hi RANG

6 %a
Earlier Version (with Legends Painted on Cover)

WVJ @

E
OUTRIGGER
up
oumlGGE Li

40
\
\

N

4,5,67

7]

2

MACHINE 1S NOT DRIVEABLE
WITH OUTRIGGERS EXTENDED.
1027¢

7 A
EMERGENCY
STOP
N

PLATFORM

DRIVE SPEED "\

N

LOWER

DRIVE
FORWARD

\t/ o

STEER
LEFT

STEER
RIGHT

DRIVE
REVERSE

<

:

= SIMONRERIRLS

10270,

N

g

37

oP

N

2)

GENCY\@ FRONT @ FRONT

DOWN DOWN
OUTRIGGERS \\ 3 8
upP up
REAR REAR
LH. RH.
\ . DOWN DOWN  rozrosoo
PLATFORM DRIVE SPEED

_

E } RAISE

o

A

T

With Stabilizers or Outriggers

1IN

8

| LL- 9,

10

8

=

14
11,15

" /
/ J i /I s Art # A09.59001E

13,16
12,16, 33

/19

17,18 {M

c

—]

ART #A09.54002E

TITLE

PLATFORM CONTROL BOX, SCISSORS (PLATE 1 OF 3)

SIMON AERIALS INC.

REV. 03 DEC., 1996

PART
NO.

PLATE 09 59




PARTS LIST
SEE
ITEM PART NO SECTION DESCRIPTION QTY.
PLATFORM CONTROL BOX ASSEMBLY (continued)
20 | 03-610100 STRIP, TERMINAL (20 position) 1
21 | 07-011335 MACHINE SCREW, PAN HEAD (#6-32 x 1/2", Grade 2)

() e Al

& B ) : (e

£ f i D
10-279900 For engine powered versions except as listed below
10-280000 For versions with optional side by side outriggers, but

AT A e & i

27 | 03-055500
28 | 2221720 BRACKET, CONTROL BOX MOUNTING

(to fit 1-1/2" [38 mm]squarerail) _ 1

Batsee

03-064000 TIE, CABLE (7.4" [188 mm] long) - AR.
32 | 03-064100 MOUNT, CABLE TIE AR.

TITLE PLATFORM CONTROL BOX, SCISSORS (PLATE 2 OF 3)

PART

:;l(-)ATE 09-59 SIMON AER'ALS lNC- REV.03DEC. 1996 | NO.




O®O O/@\O
Ol I
o\®/o o@/o 9_—_
R R &
O S| Y
o\@/o o@/o\
37
SE
20 1
With Stabilizers or Outriggers 23
4, 5, / /
6 —( ) B / / o |
5]/ L~ 26,
7~ OIO] | o | 27
§I§ e ]
[elzsi®) "
8\\ QL S W 24,
I SIS 25
S
8\@/0 O ’/ 42
44,
| -45
- 43
Art # AD9.00009E \ / 28
010 3473 Vel LIV 29, 30
’ 11,15 12,16, 33 13,16
TITLE PLATFORM CONTROL BOX, SCISSORS (PLATE 2 OF 3)

SIMON AERIALS INC. oo | it PLATE 09.59




PARTS LIST

SEE

ITEM| PARTNO [SECTION DESCRIPTION Qry.
The following items are not included with the Platform
Control Box:

34 | 03-020500 | 'SWITCH, TOGGLE (with traversing deck option)
(3 position, momentary contact, single pole) 1
35 11-228900 | DECAL, "TRAVERSE PLATFORM, IN/ OUT" (current) ]

Eh e B

3 03-020500 | SWITCH, TOGGLE (with stabilizers or outrigger option)
(3 position, momentary contact, single pole) AR.
38 | DECAL, "OUTRIGGER, UP/ DOWN" (current version) 1

39 | 47-101270 DECAL, "OUTRIGGER, UP/ DOWN" (earlier version) AR.
40 | 10-270600 DECAL, “MACHINE IS NOT DRIVEABLE . .. " (current) 1
41 | 47-101266 DECAL, '5. IF OUTRIGGERS DROPPED . . ." (earlier) 1

N : & (when bgth ou;riggérs ar;’gvtraVersing déclzgre f:tted) 1
44 07-011335 MACHINE SCREW, PAN HEAD (#6-32 x 1/2", Grade 2) 2
45 07-050007 NUT, LOCK (#6-32, G’agﬁﬁz 2

. & G bid i 2 ﬁe g 2

110-280200 For versions with optional }ndependent outriggé?é,‘wwmo:\
or without optional traversing deck

B

TITLE PLATFORM CONTROL BOX, SCISSORS (PLATE 3 OF 3)
PLATE 09.59 |SIMON AERIALSINC. i cocw |no.




O@\O @O

NI
o\@/o o\@/o g—
c@\o 0/®\o 2

Sl [S] &L
o\@/o o\®/0\

Fﬁé_ﬂ F(T@ﬂ 37

21, 22

With Stabilizers or Outriggers 23
a5 / /
6 —C o |/ [ o
o] / L~ 26,
7~ 6170 =N 27
"
. S K b
U = = 24,
\o/®\o =0 31 ,/// 25
S S L — 42
44,
| 45
e M:‘ | 1-43
@ i
[a) [
7DOWn I
Art # A09.00009E \ 46/ T 28
910 3% / 29, 30
11,15 12, 16, 33 13, 16
TITLE PLATFORM CONTROL BOX, SCISSORS (PLATE 3 OF 3)
SIMON AERIALS INC.  cvcooee s | no. | o 09.59




PARTS LIST

SEE

ITEM PART NO SECTION DESCRIPTION Qry.
1 | 04-050900 CYLINDER, STEER (2-1/2" bore, 1-1/8" rod, 6" stroke) 1
2 BODY, CYLINDER (2-1/2" [64 mm] bore) 1
3 ROD (1-1/8" [29 mm] dia.) 1
4 PISTON 1
5 NUT, HEX JAM 1
6 GUIDE, ROD 1
7 RING, RETAINING (Internal) 1
8 | 04-050901 SEAL KIT 1
9 "0"-RING 1
10 SEAL, "DURA PAK" 1
11 SEAL, "U" CUP 1
12 RING, WIPER 1
13 "0"-RING 1
14 RING, BACKUP 1
15 CLEVIS (Rod end) 1
16 SET SCREW 1
17 | 2231170 PIN, CLEVIS (1" x 2-7/8" long) 2

18 | 42-101060 PIN, COTTER (Hairpin) (1/8" x 2-1/2") (replaces 3/16" x 3-3/4"
cofter pin 07-118800 used earlier) 2

The following items are not included with Steer Cylinder 04-050900:

19 | 06-216400 90° ELBOW, MALE 37° TO NPT (4-6 CTX-S) (6MP-4MJ 90°)
20 | 24-100696 RESTRICTOR (.060" [1.52 mm)] orifice) 1
TITLE Simon Aerlals Inc.
STEER CYLINDER, MODEL 3020, 3715 OR 4612 SCISSORS 10600 West Brown Deer Rood

Milwaukee Wisconsin 53224 USA

Parts Phone 1-800-47-SIMON

SECTION PLATE NO. PAGE REV. A | DATED PART Proy
11. | 65 | 01 A| 20 SEP., 1996 |NO. 04-050900 24 He (Maching) 414-362-6280




20

19

1 6 Art # A11.65002E

Simon Aeriais Inc.

10600 West Brown Deer Road
Milwaukee Wisconsin 53224 USA
Pars Phone 1-800-47-SIMON

24 Hr (Machine) 414-362-8280
Fax 414-355-3172

TITLE

STEER CYLINDER, MODEL 3020, 3715 OR 4612 SCISSORS

PART
NO.

04-050900

REV.
Al

DATED
20 SEP., 1996

SECTION 11. | PLATE NO. 65 | PacE 01




PARTS LIST
SEE

ITEM PART NO  |SECTION DESCRIPTION QTY.

1 CYLINDER, LIFT (3" bore, 36" stroke, 2" rod)
(Cylinder is marked "BMP 638") 1
Current version. Base end is drilled for 1.38" [35 mm]

o -~

Note: See Plate 11.101 for Lift Cylinder Mounting Kit
_required when replacing earlier Lift Cylinders.

T

TITLE LIFT CYLINDER, SCISSORS (3020, UPPER)

PLATE 1174 |[SIMON AERIALSINC. ceouon |no.




W

Art # A11.81001E

TITLE LIFT CYLINDER, SCISSORS (3020, UPPER)

SIMON AERIALS INC.  woum | o o= 11.74




PARTS LIST

SEE

ITEM PART NO  |SECTION DESCRIPTION QTY.
LOWER LIFT CYLINDER MOUNTING (Earlier version.
For recommended upgrade kit, see Plate 11.101.)

000

4| 2212140 "SPACER )
5 | 07-062025 WASHER, FLAT (1-1/4") 2
6 | 07-100000 ROLL PIN (5/16" x 2" 8

Sho 8 . 4 IR Y O) ;
10 | 2211940 | PIN, LIFT CYLINDER (Rod end) (1-1/4" [32 mm] dia.) 1
11 | 2213220 BOLT, YOKE 2
12 | 07-090011 NUT, STOP (1"-8, Grade 5) 2

() 1 ' @

TITLE LOWER LIFT CYLINDER MOUNTING, MODEL 3020 SCISSORS

rIi;l.(_)ATE 1176 SIMON AERIALS INC- REV. 06 JAN., 1997 E(A)RT




2

&

Art #A11.76001E

TITLE

LOWER LIFT CYLINDER MOUNTING, MODEL 3020 SCISSORS

SIMON AERIALS INC.

REV. 06 JAN.,, 1997

PART
NO.

PLATE
NO.

11.76




PARTS LIST

SEE
ITEM| PARTNO [SECTION DESCRIPTION QTY.
UPPER LIFT CYLINDER MOUNTING (Earlier version.

For recommended upgrade kit, see Plate 11.101.)

4| 2212130 SPACER 2
5 | 07-060024 WASHER, FLAT (1", SAE) 2
6 | 07-100000 ROLL PIN (5/16" x 2") 8

10 | 2211920 | PIN, LIFT CYLINDER (Rod end) (1" [25 mm] dia.) 1
11 | 2213220 BOLT, YOKE 2
12 | 07-100400 NUT, STOP (7/8"-14, Grade 5) o I

0 | / H AL LO 7/8

TITLE UPPER LIFT CYLINDER MOUNTING, MODEL 3020 SCISSORS

PART

:IaATE 11-77 SIMON AERIALS INC- REV. 06 JAN., 1997 | NO.




N \L\
~
5 Art #A11.77001E
R
/\/ \ \

2 4
TITLE UPPER LIFT CYLINDER MOUNTING, MODEL 3020 SCISSORS
SIMON AERIALS INC.  cevoom oo | PLATE 11.77




PARTS LIST
SEE
ITEM| PARTNO [SECTION DESCRIPTION Qry.
1 CYLINDER, LIFT (4" bore, 36" stroke, 2" rod)
(Cylinder is marked "BMP 5636") 1
04-058500 Current version. Base end is drilled for 1.50" [38 mm)]

Note: See Plate 11.101 for Lift Cylinder Mounting Kit
required when replacing earlier Lift Cylinders.

o s

TITLE LIFT CYLINDER, SCISSORS (3020, LOWER)

PART

PLATE 1187 IMON AERIALS |NC_ REV. 07 JAN. 1997 | NO.




w

N /an\ S

Art # A11.81001E

TITLE LIFT CYLINDER, SCISSORS (3020, LOWER)

SIMON AERIALS INC.  cowm o |ho "OVTE 11.87




PARTS LIST

SEE

ITEM| PARTNO |SECTION DESCRIPTION QrTy.

1 55-000700 LIFT CYLINDER MOUNTING KIT (Later versions.
Recommended as upgrade to earlier versions.) 1
04-058500 CYLIND

sty

[38 mm] dia. x 8.63" [21.9 cm] long) 1
5 | 2370170 SPACER (1.6" [40 mm] LD. x .75" [19 mm] long) 4
6 | 07-062026 | WASHER, FLAT (1-1/2") 2

R

00000

9 | 08-083100 BUSHING (.875" I.D. x .75" long) 8
10 | 2370050 PIN, CLEVIS (0.88" [22 mm] dia. x 2.0" [52 mm] long) 8

(1.38" [835 mm] dia. x 4.81" [12.2 cm] long)

1
07-123500 CAP SCREW, HEX HEAD (1-1/8"-7 x 5", Grade 5) 2
2

07-123600 NUT, LOCK (1-1/8"-7, Grade 5)

18 | 237 0030 PIN, UPPER LIFT CYLINDER (Base end)
(1.38" [35 mm] dia. x 7.63" [19.3 cm] long) 1
19 | 07-123400 WASHER, FLAT (1-3/8") oo 2

(2.5"x 6.63" x .63" thick 63 x 168 x 16 mm]) | 2

22 237 0020 PIN, UPPER LIFT CYLINDER (Rod end)
(1.25" [32 mm] dia. x 4.31 "[10.9 cm] long)
3 : Ay e “

st

TITLE LIFT CYLINDER MOUNTING KIT, MODEL 3020 SCISSORS

PLATE 11.101 |SIMON AERIALSINC. v |no 55-000700




7\«22 20
- 21
%‘ \7 T
23 21 ///// \\\\ %
o= A é\l\ﬁ
20 70 f 9&\9
11 ) 24 4, \ P
0 7 7\ ?: ~. 11
g 10
11 \OM 10 Y
@ 7 \16
14 T~ 17/ 17
12 ,
7\’%{\‘ e \(1 18 o)
g T | WL\
N TR /7 5
- @}\
N f Q 197
15 Qfﬁ\\ 19
12 17
_—8 - . 5
| 10 X 8
\\\T§§9\E%,//-9
10 7 9 e
X }3 /2\ °\°°..\11
S
-~ 22 10 [
11\T§0 X 4\ Q@x
| 7 / \
| L/ 5
l\ h 7 3 M #AT1.10101E
- Q 6
3./”;§i6h;\5 3 6

TITLE

LIFT CYLINDER MOUNTING KIT, MODEL 3020 SCISSORS

SIMON AERIALS INC.

NEW 06 JAN., 1997

PART
NO.

55-000700

PLATE
NO.

11.101




PARTS LIST
SEE
ITEM PART NO SECTION DESCRIPTION QTY.
1 | 3549370 TANK ASSEMBLY, HYDRAULIC 1
2 | 01-103500 TANK, HYDRAULIC (14 Gal [53 L] capacity) 1
3 | 01-097800 CAP ASSEMBLY, HYDRAULIC TANK o

6 | 11-201200 NIPPLE, PIPE (3/4" x 2-1/2") 1
7 | 01-081500 FILTER, BYPASS 1

01-081501

fhanta b @
(6MP-6MJ 90°) 1
11 | 11-303000 PIPE PLUG, SQUARE HEAD (3/8" NPT) 2

12 | 06-216400 90° ELBOW, MALE 37° TO NPT (4-6 CTX-S)

15 | 06-001400 CONNECTOR, MALE 37° TO NPT (8-12 FTX-S)
(12MP-8MJ) 1
16 | 11-075400 | PIPE PLUG, SQUARE HEAD (1/4" NPT)

17 | 07-003023 CAP SCREW, HEX HEAD (5/16"-18 x 1", Grade 5) 4
18 | 07-062015 WASHER, FLAT (5/16") 8
19 | 07-050015 | NUT, LOCK (5/16"-18, Grade 5, Nylock) 4

TITLE HYDRAULIC TANK ASSEMBLY, 14 GAL. (53 L)

PLATE 54.60 [SIMON AERIALSINC.  cviwnm|no 354 9370




TITLE HYDRAULIC TANK ASSEMBLY, 14 GAL. (53 L)

SIMON AERIALS INC.

NEW 15 NOV., 1996

PART
NO.

354 9370

PLATE
NO.

24.60




PARTS LIST

SEE
ITEM PARTNO |SECTION DESCRIPTION QTY.
354 5410 HYDRAULIC SUBPLATE ASSEMBLY
(For models 3020, 3715 or 4612 Scissors using Lift/ Lower
block.)

Ol OWER :

3 | 01-104401 CARTRIDGE, LIFT/ LOWER VALVE 2
4 | 01-104402 COIL, LIFT/ LOWER VALVE (12 Volt DC) 2
5 | 01-102300 _| CARTRIDGE, PRESSURE RELIEF 1

=003

07-062015 | | WASHER, FLAT (5/16")

4
8 07-050014 NUT, HEX LOCK (1/4"-20, Grade 5) or . . . 2
07-050015 NUT, HEX LOCK (5/16"-18, Grade 5) 2

12 | 01-10230 | CARTRIDGE, PRESSURE RELIEF o 1

13 | 07-003009 CAP SCREW, HEX HEAD (1/4"-20 x 2", Grade 5) 2

14 | 07-060014 WASHER, FLAT (1/4" SAE) 4
f

01-109400 -VE, DIRECGTIO
18 07-008354 CAP SCREW, HEX SOCKET HEAD
(#10-24 x 1-1/4", Grade 8) 4
19 01-078100 SUB PLATE, VALVE 1
: ’ E (.

; a ! 2 i 2 ; - R : @ X R3S 2 2 i e A ’ :‘ , .‘ g

22 | 06-044600 90° ELBOW, "O"-RING TO 37° (6 C50X-S) (6MJ-6MB 90°) 1

23 | 06-044400 90° ELBOW, "O"-RING TO 37° (4-6 C50X-S) (4MJ-6MB 90°)[ 2

24 | 06-050000 BRANCH TEE, MALE "O"-RING TO 37° ) |
, 2 : : = i Vi)

TITLE  HYDRAULIC SUBPLATE, 3020, 3715, 4612 SCISSORS (PLATE 1 OF 6)

ro. - 27.67 |SIMON AERIALS INC.  wcvooec o,




Art # A27.67005E

TITLE  HYDRAULIC SUBPLATE, 3020, 3715, 4612 SCISSORS (PLATE 1 OF 6)

SIMON AERIALS INC.

REV. 31 DEC., 1996

PART
NO.

PTE 27 67




PARTS LIST
SEE
ITEM PART NO SECTION DESCRIPTION QTY.
25 | 01-107700 VALVE, PRIORITY (0-30 GPM [0-114 L/ min]) 1
26 | 01-107701 HANDLE, PRIORITY VALVE 1
27 | 06-004400 90° ELBOW, MALE 37° TO NPT (8-8 CTX-S) (8MJ-8MP 90°)| 1

(replaces 24-100774) ‘ 1

31 | 06-082600 90° ELBOW, MALE PIPE THREAD (3/8 CR-S) 1

32 | 06-000900 | CONNECTOR, MALE 37° TO NPT (6-6 FTX-S) (6MJ-6MP) 1
; S 3

'35 | 24-100775 | | NIPPLE, PIPE (3/8 FF-S) (6MP-6MP) AR.
36 | 06-021000 UNION TEE, 37° MALE (6 JTX-S) (6MP-6MJ-6MJ)

(replaces 24-100774) _ - _ - | 1

8 ()
39 | No Part # 90° ELBOW, MALE 37° TO NPT
(6-10 CTX-S) (6MP-10MJ 90°) 1
40 | 07-003012 | | CAP SCREW, HEX HEAD (1/4"-20 x 2-3/4", Grade 5) 2

44 | 01-106201 VALVE, PROPORTIONAL VALVE COMPENSATOR |

45 | 01-106202 SEAL KIT, PROPORTIONAL VALVE 1

46 | 01-106203 CARTRIDGE_PROPORTIONAL VALVE ) N | 1

50 | 07-003007 "1 cap SCREW SOGKET HEAD (1/4'-20 x 1-1/2", Grade 5) | 4
51 | 06-309300 90° ADAPTER, MALE (8MP-10MJ) (replaces 24-100776) 4
52 | 06077400 | NIPPLE (LONG), PIPE THREAD (1/2 FF-S) (BMP-8MP)

55 | 06-001300 CONNECTOR, MALE 37° TO NPT (8-8 FTX-S) (8MJ-8MP) 1
56 | 06-004400 90° ELBOW, MALE 37° TO NPT (8-8 CTX-S) (8MJ-8MP 90%)| 1
57 | 07-003045 | | CAP SCREW, HEX| HEAD (3/8"-16 X 1", Grade 5) 2

i

TITLE HYDRAULIC SUBPLATE, 3020, 3715, 4612 SCISSORS (PLATE 2 OF 6)
PLATE 57.67 |SIMON AERIALS INC. .oz | o




58U

44, 45, 46 47 -
59"

b
KR
P
L
4 - .
A ™y
- ~

@Q@
/@@ 128~
60 thru 92 @%
93 thru 115
o m/ ; 56 /@@fi% @4@@
= e, - o 124 @f

__——11thru16

Drive Valve

43 thru 59

g‘%
&

Uijﬂ ) ;m@
il icc ] h R — 2 thru 10
/ 17 thru 24
25 thru
42

Priority Valve

TITLE HYDRAULIC SUBPLATE, 3020, 3715, 4612 SCISSORS (PLATE 2 OF 6)

SIMON AERIALS INC. 0o e | FoRT PLATE 57 67




PARTS LIST

SEE
ITEM| PARTNO |SECTION DESCRIPTION Qry.
60| 01-109500 VALVE, DIRECTIONAL (D03) AR.
When Stabilizers are fitted 1
Whgp optional Side by Side Ogt[iggers are fitted

Grade 8) (4 used per Directional Valve) | AR.
63| 01-078100 SUB PLATE, VALVE (Single station. When Stabilizers are
fitted.) _ 1

66| 06-050000 'BRANCH TEE, MALE "O"-RING TO 37°
(6 S50X-S) (6MJ-6MJ-6MB)
67| 06-044600 | | 90° ELBOW, "O"-RING TO 37° (6 C50X-S) (6MJ 11

()

G
(When optional Side by Side Outriggers are fited) | 1
70| 07-008004 CAP SCREW, HEX SOCKET HEAD

(1/4"-20x 1-1/2", Grade 8) _ 2

o

i G,

(without optional Traversirig Deck)
--- FITTING (8MP) (with optional Traversing Deck)
73| 06-000900 CONNECTOR, MALE 37° TO NPT (6-6 FTX-S) (6MP-6MJ) 4

® ®

TITLE HYDRAULIC SUBPLATE, 3020, 3715, 4612 SCISSORS (PLATE 3 OF 6)

:I(_)ATE 27.67 SIMON AERIALS INC- REV. 31 DEC., 1996 :IO\RT




73 73 71 With Independent
\ / Outriggers, see
Next Page
% ~|\ \) |

ol
91 85 \ - !\/!\ ﬂ/"’ With Side by
@g | N Side Outriggers
et |
o

I

43 thru 59 \Q
65 e A

- With Stabilizers e
2 thru 10
92 .9 11 thru 16

/ 116 thru 120
N 17 thru 24

TITLE  HYDRAULIC SUBPLATE, 3020, 3715, 4612 SCISSORS (PLATE 3 OF 6)

SIMON AERIALS INC.  ccso0. o | PLATE 27 67




PARTS LIST
SEE
ITEM| PARTNO |SECTION DESCRIPTION QTY.
76 01-108600 MANIFOLD, 4 STATION (replaces 01-101600)
(When optional Independent Outriggers are fitted) 1
77| 07-003025 . CAP SCREW, HEX HEAD (5/16"-18 x 1", Grade 5) ‘ ,;}

PLUG (6MB) (without optional Traversing Deck)
FITTING (6MB) (with optional Traversing Deck)
"O"-RING TO 37° (6 F50X-S) (6MB-6MJ)

84| 06-076900 | REDUCER/ EXPANDER (LONG), PIPE THREAD
(1/4 FF-S) (4MP-4MP) 1
85| 06-074700 'STREET TEE (1/4 MRO-S) (4MP-4MP-4FP) | 1

88| 01-012800 | VALVE, PRESSURE REDUCING
(100 to 300 psi [6.9 to 20.7 bar], @ 10 gpm [37.9 L/ min]) 1
89| 01-012801 | SEALKIT, PRESSURE REDUCING VALVE 1

TITLE  HYDRAULIC SUBPLATE, 3020, 3715, 4612 SCISSORS (PLATE 4 OF 6)

to= 27.67 |SIMON AERIALS INC.  wcoooe R




With Independent
Outriggers

/11 thru 16

— 2 thru 10

[e]

e a0 \ \ v

25thru42’ 17 thru 24

010" (' 0) C
o litsx ) Oo X
- FA -

”TBQ/HG thru 120

TITLE HYDRAULIC SUBPLATE, 3020, 3715, 4612 SCISSORS (PLATE 4 OF 6)

SIMON AERIALS INC.

PART PLATE
REV. 31 DEC., 1996 | NO. NO. 27 . 67




PARTS LIST

.

SEE
ITEM PART NO SECTION DESCRIPTION QTy.
93| 01-012400 VALVE, MOTION CONTROL (with shuttle) 1
94| 06-045200 90° ELBOW, "O"-RING TO 37°
MJ-10MB 90:) 2

(10 C50X-S) (10
ST EE ey BiR () .

(replaces 24-100767) 2
97| 06-072900 FEMALE PIPE TEE (1/2 MMO-S) 2
98| 06-309300 90° ADAPTER, MALE (8MP-10MJ) (replaces 24-100776) 2

ORI

1102| 07-062015 | WASHER, FLAT (5/16") 1 6
108| 07-050015 NUT, HEX LOCK (5/16'-18, Grade 5) 2
104} 07-003036 CAP SCREW, HEX HEAD (5/16"-18 x 3-3/4', Grade 5) | 1

8 D1-01d600 |

107| 01-012802 CARTRIDGE, PRESSURE REDUCING VALVE 1
108| 06-050000 BRANCH TEE, MALE "O"-RING TO 37°
(6 S50X-S) (6MJ-6MJ-6MB) o 1

() - ()

()
112 24-100842 FITTING, DIAGNOSTIC (PD 343) | 1
113| 06-082500 90° ELBOW, MALE PIPE THREAD
(1/4 CR-S) (4MP-4MP 90°) L
2 © o : : o

TITLE HYDRAULIC SUBPLATE, 3020, 3715, 4612 SCISSORS (PLATE 5 OF 6)

:l(.)ATE 27.67 SIMON AERIALS |NC. REV. 31 DEC., 1996 Z?)RT




60 thru 92

43 thru 59

Motion Control Valve

L
7

Art # A27.67004E

93 thru 115
_~11thru 16
H”.Q; I Q
pfon iz | (= e _— 2 thru 10
R ? '
’\\\\\116th 120
17 thru 24 ru
25 thru 42
TITLE  HYDRAULIC SUBPLATE, 3020, 3715, 4612 SCISSORS (PLATE 5 OF 6)

SIMON AERIALS INC. s o | PLATE 07,67




PARTS LIST

SEE

ITEM| PARTNO [SECTION DESCRIPTION QTy.
116{ 01-107800 VALVE, MOTOR RELEASE 1
117 90° ELBOW, MALE 37° TO NPT

06-003500 4-4 CTX-S (4MJ-4MP) for 2 Wheel Drive versions

i i &
Nhee er

120( 07-050015 NUT, STOP (5/16"-18, Grade 5) 1
121| 354 5420 HOSE KIT (consists of all hoses listed below) 1
122]  ----- _ Lift/ Lower Valve port "IN" to Priority Valve port

124 ----- | Pressure Relief Valve port "IN" to Drive Valve port "P"
(8M3K 8FJX-8FJX90, 45" [1.15 M] long) 1
125 ----- | Pressure Relief Valve port "OUT" to Priority Valve port "EF"

C ) 98

@ s - gele
127 ----- Steer Valve subplate port "T" to Priority Valve port "EF"
(6M3K 6FJX-6FJX90L, 15" [40 cm] long) 1
128 ----- , Priority Valve port "IN" to Drive Valve port "P"

st T ———

130 ----- Priority Valve port "EF" to Stabilizer P.R. Valv“émgoﬁ "3
(6M3K 6FJX-6FJX, 25" [65 cm] long) 1
131 ----- | Priority Valve port "EF" to Drive Valve port "T

. (BM3SK R 48 [1.20 b ). ,
133 ----- | Drive Valve port "B" to Motion Control Valve port *
(6M3K 6FJX-6FJX, 40" [1.10 M] long) 1
134 ----- Sta port "T" to Stabilizer P.R. Valve port "3"
(e FJX90)

e

136 ----- “Motion Control Valve "Top" port to P.R. Valve port "2"

TITLE  HYDRAULIC SUBPLATE, 3020, 3715, 4612 SCISSORS (PLATE 6 OF 6)
PLATE 57.67 |SIMON AERIALSINC.  covcomme|no




43 thru 59 60 thru 92

93 thru 115
A
Q 0
n
@l
= BB
\@j = : 5 11 thru 16
//
- al O e
) P B
— 2 _da _— 2thru 10
/ 17 thru 24

25 thru 42

117

%i)) N 120

135

Art # A27.67008E

TITLE  HYDRAULIC SUBPLATE, 3020, 3715, 4612 SCISSORS (PLATE 6 OF 6)

SIMON AERIALS INC. s e | no TTE 07,67




PARTS LIST
SEE

ITEM| PARTNO |SECTION DESCRIPTION QrTy.

1| 354 9390 HYDRAULIC SUBPLATE ASSEMBLY

(For models 3020, 3715 or 4612G or RT Scissors with
24 HP Gas Engine.)
: ‘ 020

07-003025 | | CAP SCREW, HEX HEAD (5/16"-18 x 1", Grade 5) 4

4
5| 07-065015 WASHER, HELICAL LOCK (5/16")
6| 01-102300 CARTRIDGE, PRESSURE RELIEF 1

(6MJ-6MJ-6MB) 1
10| 06-086600 ADAPTER, "O"-RING TO FEMALE NPT
(6-1/4 F50OG-S) (6MB-4FP) 1

13| 06-400300 ADAPTER, MALE "O"-RING TO MALE NPT (6MB-6MP) 1
14| 06-072800 FEMALE PIPE TEE (3/8 MMO-S) (6FP-6FP-6FP) 1

15| 06-000900 CONNECTOR, MALE 37° TO NPT (6-6 FTX-S)

18 FITTING | ) 2
24-100430 PLUG (6MB) (without optional Traversing Deck)
.- FITTING (6MB) (with optional Traversing Deck)

B
22| 06-086600 ADAPTER, "0"-RING TO FEMALE NPT

(6-1/4 F50G-S) (6MB-4FP) 1
23| 06-216500 NIPPLE, PIPE (3/8 x 1/4 FF) (4MP-6MP) ’

TITLE  HYDRAULIC SUBPLATE, 3020, 3715, 4612 SCISSORS (PLATE 1 OF 5)

:II(_)ATE 27.71 SIMON AER'ALS INC- REV. 09 JAN., 1997 :(A)RT




ljﬂ;mzﬂrd
i /[: P —

Yy

L

\ [ —lgéﬂﬂ‘gnjﬂf] ) |
ety \\ L
2 /

3 thru 49

Art # A27.71002E

TITLE HYDRAULIC SUBPLATE, 3020, 3715, 4612 SCISSORS (PLATE 1 OF 5)

SIMON AERIALS INC. oo o | RRRT PLATE 57 71




PARTS LIST
SEE
ITEM| PARTNO |SECTION DESCRIPTION QTy.
HYDRAULIC SUBPLATE ASSEMBLY (continued)
24| 01-246800 VALVE, HOLDING (Lift cylinders) '
(includes cartridge and coil) (was 16-800328) 1

28| 06-003500 90° ELBOW, MALE 37° TO NPT (4-4 CTX-S)
(4MP-4MJ 90°) 1
29| 06-076900 NIPPLE, PIPE THREAD (1/4 FF-S) (4MP-4MP) 1

() 8 )

1)

(4MP-6MJ 90°) " B
32| 01-109300 VALVE, DIRECTIONAL (Lift/ Lower) (D03) 1
33| 01-109301 COIL, LIFT/ LOWER VALVE (12 Volt DC) 2

ilo

A

(#10-24 x 2-3/4", Grade 8) o | 4

37( 01-109500 VALVE, DIRECTIONAL (Drive Forward/ Reverse) (D03) 1

38| 01-109501 COIL, DRIVE VALVE (12 Volt DC) 2
: J0PORTIO =10

(marked'CPde-QL-§:O-150") e B
42 01-105402 CARTRIDGE, PROPORTIONAL FLOW VALVE
(marked "CP5

50-30-B-5-12D") R

i

:

%
(#10-24 x 5", Grade 8) . h 4
45| 01-109400 VALVE, DIRECTIONAL (Steer) (D03) 1
46| 01-109401 COIL, STEER VALVE (12 Volt DC)
4 ) R = “ @ - @

CAP SCREW, HEX SOCKET HEAD
(#10-24 x 1/2", Grade 8) 4

49| 07-008350

TITLE  HYDRAULIC SUBPLATE, 3020, 3715, 4612 SCISSORS (PLATE 2 OF 5)

:IBATE 2771 SIMON AER'ALS INC- REV. 09 JAN., 1997 :gRT




Art # A27.71002E

4612 SCISSORS (PLATE 2 OF 5)

TITLE  HYDRAULIC SUBPLATE, 3020, 3715,

SIMON AERIALS INC.

27.71

PLATE
NO

PART

REV. 09 JAN., 1997 | NO.




PARTS LIST
SEE
ITEM PART NO |SECTION DESCRIPTION QTY.
HYDRAULIC SUBPLATE ASSEMBLY (continued)
50{ 01-012400 VALVE, MOTION CONTROL (with shuttle) (0 to 30 gpm) 1
51| 06-304400 ~ ADAPTER, "O"-RING TO FEMALE NPT

)

54| 06-001300 | CONNECTOR, MALE 37° TO NPT (8-8 FTX-S)
(8MJ-8MP) 2
55| 06-216300 90° ELBOW, MALE 37° TO NPT (4-8 CTX-S)

57 90° ELBOW, "O"-RING TO 37° (4 C50X-S)
(4MB-4MJ 90°) 1
58 | | CAP SCREW, HEX HEAD (5/16"-18 x 2", Grade 5) 1

6'-
62| 01-012800 VALVE, PRESSURE REDUCING (100 to 300 psi

[6.9 to 20.7 bar], @ 10 gpm [37.9 L/ min]) 1
63{ 01-012801 'SEAL KIT, PRESSURE REDUCING VALVE 1
: 01-01280 ' D - REDUC |

66| 06-039600 ADAPTER, "O"-RING TO 37° (4-8 F50X-S) (4MJ-8MB) | 1
67| 06-086800 ADAPTER, "O"-RING TO FEMALE NPT (8-1/4 F50G5-S)
(8MB-4F

P) . 1

(4MP-4MP 90°) 1

70| 06-074700 STREET TEE (1/4 MRO-S) (4MP-4FP-4FP)
71| 24-100842

FITTING, DIAGNOSTIC (PD 343) 1

TITLE  HYDRAULIC SUBPLATE, 3020, 3715, 4612 SCISSORS (PLATE 3 OF 5)

:IIC_JATE 27 71 SlMON AER'ALS |NC. REV. 09 JAN., 1997 :IQRT




T~ 50thru 73

Art # A27.71004E

Motion Control Valve

TITLE  HYDRAULIC SUBPLATE, 3020, 3715, 4612 SCISSORS (PLATE 3 OF 5)

SIMON AERIALS INC.

REV. 09 JAN., 1997

PART
NO.

"OTE 2771




PARTS LIST
SEE
ITEM| PARTNO |SECTION DESCRIPTION QTY.
HYDRAULIC SUBPLATE ASSEMBLY (continued)
74| 01-109500 VALVE, DIRECTIONAL (D03) AR.

When Stabilizers are fitted T

OlL, DR
76| 07-008354 | CAP SCREW, HEX SOCKET HEAD (#10-24 x 1-1/4",

Grade 8) (4 used per Directional Valve) AR.
77 01-078100 | SUB PLATE, VALVE (Single station. When Stabilizers

79| 07-050014 NUT, HEX LOCK (1/4"-20, Grade 5) 2
80| 06-050000 BRANCH TEE, MALE "O"-RING TO 37°
(6 S50X-S) (6MJ-6MJ-6MB) 2
@ | ™)

(6MB-4FP) 1
83| 16-101310 MANIFOLD, 2 STATION
(When optional Side by Side Outriggers are fitted) 1

86 FITTING o 2
06-079600 PLUG, HEX SOCKET NPT (1/2 HHP-S) (8MP)
(without optional Traversing Deck)

88| 06-004100 90° ELBOW, MALE 37° TO NPT (6-8 CTX-S)
(8MP-6MJ 90°) 1
89| 06-071000  REDUCER, PIPE THREAD (1/2 x 1/4 PTR-S) (8MP-4FP) | 1

s

TITLE HYDRAULIC SUBPLATE, 3020, 3715, 4612 SCISSORS (PLATE 4 OF 5)

fo= 27.71 |SIMON AERIALS INC. o |nor




87 87 85 With Independent
Outriggers, see
Next Page

106 99 > "8 with Side by
AP | e Side Outriggers
® ~.

74 thru 106

‘IEC".TJ'IV, o
@ﬂ&@]ﬂﬂl
o]

TITLE  HYDRAULIC SUBPLATE, 3020, 3715, 4612 SCISSORS (PLATE 4 OF 5)

SIMON AERIALS INC.  com o | mo PR 27 .71




PARTS LIST
SEE
ITEM| PARTNO |SECTION DESCRIPTION QTY.
HYDRAULIC SUBPLATE ASSEMBLY (continued)
90( 01-108600 MANIFOLD, 4 STATION (replaces 01-101600)
(When optional Independent Outriggers are fitted) 1

94 FITTING 2
24-100430 PLUG (6MB) (without optional Traversing Deck)

- . FITTING (6MB) (with optional Traversing Deck)

7L SR £ £ ®

97| 06-086600 | ADAPTER, "O"-RING TO FEMALE NPT (6-1/4 F50G-S)
(6MB-4FP) 1
98| 06-076900 REDUCER/ EXPANDER (LONG), PIPE THREAD

101| 06-086800 ADAPTER, "O"-RING TO FEMALE NPT (8-1/4 F50G-S)
(8MB-4FP) 1
102| 01-012800 | VALVE, PRESSURE REDUCING (100 to 300 psi

105 06-044700 | 90° ELBOW, "O"-RING TO 37° (6-8 C50X-S)
(8MB-6MJ 90°) 1
106| 06-048500 RUN TEE, MALE "O"-RING TO 37° (6 R5OX-S)

B-6MJ-6M

06100
07-003026 CAP SCREW, HEX HEAD (
110 07-065015 WASHER, HELICAL LOCK (5/16")

06-092200 REDUCER/ EXPANDER_ (20-12 F50G

06-003500 | 4-4 CTX-S (4MJ-4MP) for 2 Wheel Drive versions

06-003800 6 CTX-S (6MJ-4MP) for 4 Wheel Drive versions
115| 07-003025 CAP SCREW, HEX HEAD (5/16"-18 x 1", Grade 5) 1

TITLE  HYDRAULIC SUBPLATE, 3020, 3715, 4612 SCISSORS (PLATE 5 OF 5)

'F‘;I(_)ATE 27 71 SlMON AERIALS INC- REV. 09 JAN., 1997 :gRT




With Independent
Outriggers

107 thru 112

74 thru 106

o

PR S

Y
&

5 Motor Release Valve

TITLE  HYDRAULIC SUBPLATE, 3020, 3715, 4612 SCISSORS (PLATE 5 OF 5)

SIMON AERIALS INC. .o | no PTE 2771




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION QTy.

1 DECAL KIT, 3020 Scissors (Not available. Order decals
individually.) 1

4 | 10-130000 DECAL, "DANGER" ("Electrocution . . .")
5| 10-130300 DECAL, "DANGER" ("Keep away. Pinch points will . . .") 4
6 | 10-130700 "DANGER" ("Stand clear. Outrigger contact . . . 4

"REGULAR GASOLINE ONLY" (Obsolete style. Some
earlier versions were labelled 47-100225.)
"DIESEL FUEL ONLY" (with optional Diesel engine

10-265300

10-151100

DECA OTOR D
10-228800 DECAL, "BRAKE VALVE" (optional style)
12 10-228700 DECAL, "BRAKE PUMP" (optional style)
10-144500 D_[—_'CAL, "MAQ'NUAL”_BRAKE RELEASE . .."

47-1 With foam filled tires (replaces 47-215359)
15 10-209400 DECAL, "TIGHTEN LUG NUTS TO 90 FT./LBS." 1
10-232600 DECAL, RELIEF VALVE ("Use RV3 . . . in side - out nose’

19

 (Glowpl on : Sk
19 10-266000 PLACARD, GROUND CONTROL

(Later version. Replaces individual decals, below) 1
20 | 47-100224 | | DECAL, "EMERQENCY STOP SWITCH" (obsolete) 1

0 00
22 10-205100 PLATE, "HIGH RANGE/ LOW RANGE" (obsolete)
(if so equipped) 1

TITLE DECALS, 3020 SCISSORS (PLATE 1 OF 3)

:I(_)ATE 9980 SIMON AERIALS INC- REV. 07 JAN., 1997 :gRT




NEMOVE OPERATON bt
PROMMADHING REPUACK

[ ADANGER

[

KEEP AWAY
. Y

peE § MR ponis
PUMP  PELEASE ==
cre VALVE BRAKE BRAKE
OPAIE
VALVE | orane il I
EMERGENCY S
9 1 3 LOWERING I
VALVES -
o PLATPORM) :".."

Left Side Decals

TITLE DECALS, 3020 SCISSORS (PLATE 1 OF 3)

SIMON AERIALS INC. oo | o "R 90.80




PARTS LIST
SEE
ITEM| PARTNO _[SECTION DESCRIPTION Qry.
23 10-225800 DECAL, "PLATFORM/ OFF/ GROUND" (obsolete)
(some earlier versions were labelled 10-122100) 1
24 | 10-259100 DECAL, "EMERGENCY LOWERING VALVES . . ."

()

CONTROL RELAY

10-265700 1
10-265800 "ENGINE HIGH SPEED RELAY" 1
10-232400 | "ENGINE RELAY" 1

26 10-025000 DECAL, "IN SWITCHING FROM GAS TO PROPANE . . ." 1
27 10-270700 PLACARD, PLATFORM CONTROL (For current versions.
Earlier versions had information printed directly on box top) 1

)

10-279800 For electric powered versions with optional side by side
outriggers, but without optional traversing deck
10-280000 For engine powered versions with optional side by side

tional side
with optional traversing deck
10-280200 For versions with optional independent outriggers, with
or without optional traversing deck

Mounts over "Choke" toggle.) 1
32 DECAL, "OUTRIGGER, UP/ DOWN" ’

(current version, with optional stabilizers or outriggers) 1

33 | 47-101270 DECAL, "OUTRIGGER, UP/ DOWN

(earlier version, with optional stabilizers or outriggers) AR.
34 10-270600 DECAL, "MACHINE IS NOT DRIVEABLE . . . "

TITLE DECALS, 3020 SCISSORS (PLATE 2 OF 3)
fo™= 99.80 |SIMON AERIALSINC. o |no.




38

TRAVERSING DECK
out IN

.......

I PLATFORM CAPACITY

2000 LBs. (900 kg)

(4 OCCUPANTS)

/M DANGER

B

(keep away ]

43&
20  SIMON

EMERGENCY
STOP SWITCH

GASOLINE

]
SR,

Art # A00.00947E

A DANGER
(_ELECTROCUTION
T ULATED

TIGHTEN LUG NUTS
TO90FT/LBS,

/

LOWOIL  HIGH AIR
PRESSURE TEMP

GLOW
PLUG

HICLE
EQUIPPED WITH
FOAM-FILLED TIRES.
TOWING AT SPEEDS
OVER 10 M.P.H. MAY
CAUSE EXCESSIVE
HEAT BUILDUP,

14

Right Side Decals

45

TITLE DECALS, 3020 SCISSORS (PLATE 2 OF 3)
SIMON AERIALS INC.  comror |oaT

PLATE
NO.

99.80




PARTS LIST

SEE
ITEM| PARTNO [SECTION DESCRIPTION Qry.
36 11-228900 DECAL, "TRAVERSE PLATFORM, IN/ OUT" (current) 1
37 11-201300 DECAL, "TRAVERSING DECK, IN/ OUT" (earlier version) 1
38 | DECAL PLATFORM CAPACITY (large) 1

o - g >

39| DECAL,PLATFORM CAPACITY (small) 1

10-150600 "2000 LBs (900 kg)" (with standard deck)

10-149300 "1500 LBs (680 kg)" (with rollout or traversing deck)

D

42 | 10-272600 DECAL, "CAUTION" ("Safety belt lanyard . . .") 2
43 | 10-083000 DECAL, "SIMON" NAME (4" [102 mm] high, Black) 3
44 DECAL, MODEL (for "RT" versions only) 2

D

DECAL, SIMON "S" LOGO
(Orange/ Gray, 9" [229 mm] wide x 13-1/2" [344 mm])
47 10-121600 _ DECAL, "MADE IN U.S.A" 1

0
46 10-131900

-t

oz i o

x d
10-213000 Cream stripes (used with some optional color schemes)
49 10-069900 TAPE, SAFETY STRIPE (Yellow/ Black diagonal stripe)
(2" [51 mm] wide x 36 Yd [33 m] long roll) ‘ A.R.

TITLE DECALS, 3020 SCISSORS (PLATE 3 OF 3)

II:IIC_)ATE 99.80 SIMON AERIALS INC- REV. 07 JAN., 1997 :gRT




38

PLATFORM CAPACITY

2000 LBs. (900 kg)| [&==

(4 OCCUPANTS)

20 SIMOT
| GASOLINE <
21 !
N O
Ny
Q

LOW OlL HIGH AIR
PRESSURE  TEMP

GLoW
PLUG

/N DANGER

e

" KEEP AWAY

TIGHTEN LUG NUTS
TOS0FT/LBS, _

/

15

THIS VEHICLE
EQUIPPED WITH
FOAM-FILLED TIRES.
TOWING AT SPEEDS
OVER 10 M.P.H. MAY
CAUSE EXCESSIVE
HEAT BUILDUP.

>

14

Right Side Decals

OUTRIGGER]

®

DOWN

33

[ PLATFORM CAPACITY
2000 LBs. (900 kg)
B | “—

TITLE DECALS, 3020 SCISSORS (PLATE 3 OF 3)
SIMON AERIALS INC. oo | aa "oTE 99.80




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION Qry.
1 DECAL, "SAMSUNG" LOGO 1
10-274300 140 mm (5.5") high x 385 mm (15.2") wide
10-266600 152 mm (6.0") high x 417 mm (16.4") wide
" DECALS, SAMSUNG (SPECIAL) 10500 e toun Do o
4 Milwaukee Wisconsin 53224 USA
SECTON 9 0 [ PLATE NO. 99 [ Pace 01 |®-- [DaTED PART B ot (ochioey 474 362.8280
. 30 JUL., 1996 |NO. Fax 414-355-3172




Simon Aerials Inc. TITLE

10600 West Brown Deer Road

Milwaukee Wisconsin 53224 USA D ECALS’ SAMSU NG (SP ECIAL)

Parts Phone 1-800-47-SIMON

24 Hr (Maching) 414-362-8280 | PART REV.  |DATED SECTION [ pLaTE NO. [ PacE

Fax 414-355?51 72 NO. - 9 9 . 9 9 O 1

30 JUL., 1996




	
	Return to Index
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	

